PARTS LIST

LK-1900S Series
PARTS LIST

5 URL(PARTS Website/PC Yo ) &b (EFIIFREZREEED DLVc Web Parts Book ZCHIABIFE T,
CHRICEEEEFIUNETYT, (ERD
https://juki.aftama.com/JUKI/JA

You can use a Web Parts Book with a convenient search function from the URLs (PARTS Website/PC-site)
below. To use the PARTS Website, free membership registration is required.
https://juki.aftama.com/JUKI/EN

No.1729-02






HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1)"*" mark............ means this part is changed from the previous parts book.
As to the details of the change,refer to “List for information of change”.
2)"H#01” o, refer to “Note” explanation at bottom of page.
2.Codes on the “Qty” column
= Each numeral indicates the number of parts required.
* “0.1” and “2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.
4 Dotted lines on the Figures indicate assembly parts.
5.As to the parts with marks of ” ¥ “(consumable parts) and ” © ”“(optional parts)on the respective parts,

it is recommended to prepare spares.

IN—Y YR EZHAICELT

1.7 R MoK SHHA

1) 7 % “El.... BIEDNR—Y Ty 7B L CSEEESN-BREEKLET,

EERARIT EBRFHRYR L " E#SBLTIESL,

2) "HO1 .o R=UTFO"FRE" OHRAZSEL TS,
HEROHTIE. AHERL. 01, 25 Z0OHKEE. RS (BELA—FL) Z2RLET,
HERD () X ABREBRL TV SFHRATHIILEEKLET,
ATFAIR=TD————— Pk, BB THEIILEEKRLET,
WRARR=DD " %" CHERMR). "O7 (T avEGR) OMADLERRAIL.
FHEEBLTHELILEZBEOLET,

a » 0N



CONTENTS

H X

1. FRAME & MISCELLANEQOUS COVER COMPONENTS ...ttt sttt ate e e et e s saee e e s e e sneeeennneas 1
BEAR - SLEEIfR

2. MAIN SHAFT & NEEDLE BAR COMPONENTS . ... . ittt e e et e e e e st e e e e e e e saeeeeaeaaanneeeaeaannseeeaeeannseeaaaan 3
FE - EHEREGR

3. PRESSER LIFTER & WIPER COMPONENTS ... .ottt ettt e et e e st e e s eae e e e an bt e e smeeeenneeeeanbeeeanneeesaneeean 5
TR LT - DA )%

4. SHUTTLE DRIVER SHAFT COMPONENT S ... ittt ettt e e ettt e e e e e ettt e e e e et e e e e e e nseeeaeeaansseeaeeeannneeas 7
TR

5. THREAD TENSION COMPONENTS ...ttt ettt ettt ettt e st e e e et e e s st ee e s be e e anteeesan e e e et eeeamseeesaneeeensbeeennseeesnneeean 9
RIATFER

6. THREAD TRIMMER MECHANISM COMPONENTS ... ittt ettt e e e e et e e e e ssne e e e e e e amnbeeaeeaneneeaaeaan 11
U0 Bk

7. FEED MECHANISM COMPONENTS ...ttt ettt sttt e sttt e st e e e ettt e e saseeesmbe e e e nte e e eaeeeeamteeeanteeeanneeesnteeeeneeeennnes 13
EDO R

8. SENSOR COMPONENTS ...itiie ettt ettt e e et e e e e et e et e e e e e ateeeaeeaaateeeaae e e s aeeeaaeaannseeeaeaaanseeaeeeannsseeaeesanssneeaaeaannnneaaean 15
LU —E&k

9. THREAD STAND COMPONENTS ...ttt ettt ettt e e st e e et ee s eaeeeeas bt e e s ate e e aaneeeesaeeeaseeeennteeeanbeeeaneeeennnees 17
R CEEBRR

10. TABLE STAND COMPONENTS (JT-KAB) ... .ottt ettt e e e e ettt e e e e e e e e e aneeeeaeeaannbeeaeeeannneeas 19
M=%k (JT — K 46)

11. CONTROL BOX COMPONENTS ... .ottt ettt ettt sttt e sttt e e st e e s st e e e ebee e e amteeesneeeesaeeeaabeeesneeeesnneeeanneeenan 21
BN T AR

12. OPERATION PANEL COMPONENT S ...ttt ettt ettt e e e e et e et e e e e aeae e e e e e e asneeeeeeannsseeaaeeannteeeaaeaannneeas 23
£81E) () LESR

13, WIRING DIAGRAM ...ttt ettt ettt ettt e e et et e e st e ottt e e et ee e ea s eeeeate e e e nte e e aae e e e em st e e eateeeamneeeanneeeeanbeeeemneeesnnaeeeanneeeans 25
ERACHRE

14. ACCESSORIE PARTS COMPONENTS ... .ttt ettt e e ettt e e e e ettt e e e e e et bee e e e e e seeeeae e e nseeeaeeaansbeaaeaaannneeas 27
EmER

15. EXCLUSIVE PARTS FOR LK-1903SS-301,LK-1903SS-302(1) ..uuuttteeieiiiiieeeeiiiiiie e e s ettt e e e e esieieeaeeesniaeeaeesenaeeeessneneeas 29
LK-19038S8-301,LK-1903SS-302 A (1)

16. EXCLUSIVE PARTS FOR LK-1903SS-301,LK-1903SS-302(2) ....eeeeteeeiueeeaiieeeaieeesieeeeetieesaeeesseeeesnseeessneeeesseeesnseeeenns 31
LK-19038S-301,LK-19035S5-302 HREEm (2)

17. ACCESSORIE PARTS FOR LK-1900S SUBGCLASSES ..ottt ettt e e e ettt e e e e e s ntae e e e e seteeeaesannneeas 33
LK-1900S 67035 X IEmEfk

18. OPTION COMPONENTS (1) 1eieiueeeiitieeeieieeaieeestteeeateeeeeeaessteeeaeeeesaseeeessaeeeanseeeaneeeeasseeeamseeeaneeeamseeeaseeesanneeesnneeeanseeesnns 35
7V a3k (1)

19. OPTION COMPONENTS (2) (FOR LK-T03S) ..eiiiiiiiiiiiee ettt eettte e et e e e e sttt e e e e ettt e e e e e ssnteeaeeesnteeaeeesnnteeeeaeaansneeas 37
F7Va vk (2) (LK-1903S A)

20. OPTION COMPONENTS (3) (FOR LK-1903S SHANK BUTTON) ....coiiiiiiiiiie et e e e nee e e 39

A7V 3 V% (3) (LK-1903S Y vV oRyY>A)



21. LIST FOR INFORMATION OF CHANGE
EERHRI A
NUMERICAL INDEX OF PARTS................
%51



Bl - =Btk

[=]
s

FRAME & MISCELLANEOUS COVER COMPONENTS

1.




REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 401-89598 MOTOR COVER E—5HI\— 1
2 SM-5040855-SN SCREW A RRL 4
3 401-89591 UPSIDE COVER FEHIN— 1
4 SM-4061255-SP SCREW M6 L=12 FRRQL M6 L=12 6
5 400-10404 PROTECTION_PLATE SEERRE ) \— 1
6 SM-4050855-SP SCREW FXRQC M5 L=8 3
7 401-89592 BED_COVER_LEFT Ny KA\~ 1
8 401-89593 BED_COVER_RIGHT Ny RAN—5 1
9 SM-6040650-TP SCREW M4 L=6 Tl M4 L=6 5

10 401-89597 FACE COVER ER 1
ik 229-02506 PLATE EMR{EREAR 1
12 SM-4041055-SP SCREW FRRQLU M4 L=10 2
13 400-10405 CRANK_ROD_COVER o500y RAI— 1
14 SL-6040892-TN BOLT FEZRTERNATURIL b 2
15 401-89595 CYLINDER_ARM_CAP_ASM. EHI\—48 1
16 135-08700 HOOK COVER PRESSER SPRING PIN ENN—HAFREY [oN)
17 262-21101 HOOK COVER PRESSER SPRING A FHI\—HZER (A) (1)
18 401-42677 CYLINDER ARM CAP PLATE FHIN—HR (1)
19 SM-3030552-TN SCREW M3 L=5 Al M3 L=5 (2)
20 401-89596 CYLINDER ARM CAP FEHIN— (1)
21 400-09290 HINGE STUD XZABUVTEY 2
22 SM-8060612-TP SCREW M6 L=6 IEHRL M6 L=6 4
23 402-10742 BOBBIN THREAD TENSION ASSY RESRAF (H) 1
24 402-14524 BOBBIN THREAD TENSION ROD ASSY HRETLRBEFE (BD) (1)
25 229-21506 THREAD TENSION DISK SEETFm (2)
26 D7133-555-B00 CONNECTING ROD SPRING TEEEER (@)
27 229-45703 THREAD TENSION NUT F—RAFSYH (1)
28 NS-6110310-SP NUT 11/64-40 ANAFTvh 11./64-40 (1)
29 #01 401-89594 THREAD_TAKE_UP_LEVER_COVER FIFHIN— 1
30 SM-4030855-SN SCREW M3 L=8.0 BN M3 L=8 2
31 400-10414 THREAD_GUIDE_NO.1 F—RER 1
32 SM-4061255-SP SCREW M6 L=12 Bl M6 L=12 1
33 262-11904 THREAD GUIDE PLATE BTN 1
34 SM-4061255-SP SCREW M6 L=12 BHRRL M6 L=12 1
35 400-10571 L_SHAPED_THREAD_GUIDE_A LIEARFERN 1
36 NM-6040000-SN NUT M4 ANBFY R M4 T
37 229-20508 ARM THREAD GUIDE A T —LHRFERA 1
38 SM-6040650-TP SCREW M4 L=6 FRU M4 L=6 1
39 137-05108 TAKE-UP THREAD GUIDE B KILREA B 1
40 SM-6040650-TP SCREW TR M4 L=6 1
A B1129-210-000 FRAME THREAD GUIDE (B) 7—LARFERB T
42 SM-6040860-TP SCREW M4 L=8 FRL M4 L=8 1
43 CM-3002000-02 CAUTION LABEL(25) BOMERY—IL (25) 1
44 SM-4030601-SN SCREW M3 L=6 BNJRLU M3X0. 5 L=6 1
45 401-02261 SAFETY_LABEL_S RSN 1
46 105-02300 THREAD CUTTER REUIDIRFR 1
47 229-01805 GROUND MARK IS5V RY—2 1
48 TA-0750704-R0 RUBBER PLUG b 1
49 TA-0850604-R0 RUBBER PLUG 1EsHig 2
50 TA-1050504-R0 RUBBER PLUG 1EDiE 3
51 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 IEHiE D=12. 5 [=4 4
52 SM-6041150-TP SCREW M4 L=11 TR M4 L=11 3
53 135-09807 OIL SHIELD CAP DA =B+ v v T 1
54 TA-1550902-R0 PLUG Ik»#E D=15. 5 L=9 2
55 TA-2100904-R0 RUBBER PLUG 1EHie 3
56 401-89599 BOBBIN_WINDER_UNIT RETES T
57 RC-0560711-KP RETAINING RING CH 1L (1)
58 RE-0400000-K0 E-RING 4 EFLEOEH 4 (1)
59 262-60802 BTW BEARING SPACER NP PG AR~ — (1)
60 262-61602 BOBBIN SPRING REVIESDER (1)
61 262-61701 BTW SPRING REZHERR UIET D
62 401-89600 BTW_BASE REEUTE (1)
63 262-60208 BTW CAM PLATE REEHEMR (1)
64 262-60901 BTW SHAFT REEE (1)
65 262-61008 BTW LEVER SHAFT REE L)~ (1)
66 262-61107 BTW LEVER REED/I— [&D)
67 SM-5040655-SN SCREW A~ R (1)
68 WP-0450826-SC WASHER 4.5X10X0.8 FEEE 4. 5X10X0. 8 (1)
69 262-60307 BTW BASE SHAFT BT AR (1)
70 262-61305 BTW BEARING REEWMARTUYT (2)
71 401-42773 BTW_SHAFT_BASE REEH (1)
72 262-61206 BTW SPACER RE VKR (1)
73 262-60505 BTW CAM LEVER HREEHAN (1)
74 SM-8050502-TP SCREW M5 L=5 kL (1)
75 262-60604 BTW WHEEL RETEH (1)
76 SM-8040802-TP SCREW M4X8 1IEHRRAC M4X0. 7 L=8 )
77 262-60703 BTW TORSION SPRING REEHER (1)
78 ¥ 262-61503 BTW WHEEL RUBBER RETEEE (1)
79 401-42812 FACE_COVER_CUSHION BRI w3V 1
80 CM-3002000-01 ATTENTION SEAL RIIHEEY—IL (1 6) 1
81 229-01409 NEEDLE BAR UPPER BUSH CAP HEEXYILF vV T 1
82 CM-1001000-01 OIL INJECTION PROHIBITION LABEL SEEAFEIESANIL 1
83 * 262-21200 HOOK COVER PRESSER SPRING B FHN\—HZE1 (B) 1
84 SM-5040855-SN SCREW A FRU 1
85 #02 401-89609 THREAD_TAKE_UP_LEVER_COVER_03 KIFHIN—03 1
86 EA-9500B01-00 CABLE BAND ESCYANAN 1
87 TA-2100904-R0 RUBBER PLUG 1EsHie 1
88 401-93892 ASSY_LED_DEVICE LED®E (@) 1
89 SM-6040802-TN SCREW AAEJURILE M4X0. 7 L=8 1
90 WP-0430800-SC WASHER M4 FESIEHN M4 1
91 HX-0015000-00 CLIP T—=JILoUv 7T 4
92 SL-4041091-SC SCREW M4 L=10 FRMRQUELR M4AX0. 7 L=10 4

NOTE(ERE)

#01...FOR LK-1900S
#02...FOR LK-1903S

LK—-1900 8 H
LK—-1903 S H



2. MAIN SHAFT & NEEDLE BAR COMPONENTS
o - SHERRESR




REF.NO NOTE PART NO DESCRIPTION m & Qty
1 401-42678 MAIN_SHAFT g 1
2 401-42685 FRONT_BEARING N7 U Y 2
3 400-10417 BEARING_BUSH_SCREW EWRF UV T Ty 2kl (4)
4 401-42686 BACK_BEARING BXF7UY 1
5 SM-8480652-TP SCREW IEHRAL MBX0. 75 L=6 (2)
6 401-12990 CRANK_ROD_ALL_ASM. 7>200v R () 1
7 401-10825 CRANK_ROD_SUPPORT_PLATE U500y RE (1)
8 SM-1030601-SP SCREW M3 L=6 mRt M3 L=6 (3)
9 SM-8480652-TP SCREW IEHRRL MBX0. 75 L=6 (2)

10 SM-8480652-TP SCREW IEHRRL MB6X0. 75 L=6 (1)
T 401-12993 OSCILLATOR_ARM KRTE (D
12 400-30939 OSCILLATOR_PIN KERFEY (1)
13 SM-6060550-TP SCREW M6 L=4.5 b M6 L=4. 5 (1)
14 400-26818 WASHER KIRFE >V EE (1)
15 SM-8060812-TP SCREW M6 L=8 IEHRL M6 L=8 (2)
16 101-08009 OIL SEAL WED UN—8F A )LY—)U )
17 RE-0800000-K0 E-RING 8 EfltoEm 8 (D
18 GAF-01007000 SPRING EDEEER 1
19 401-42689 COUNTER_WEIGHT_COMPL. #HotE (B5) 1
20 401-42691 COUNTER_WEIGHT HEE (1)
21 400-10424 COUNTER_WEIGHT_SCREW_A FEEIEHTATA )
22 400-10425 COUNTER_WEIGHT_SCREW_B #E5EIEDHRLB (1)
23 400-10426 COUNTER_WEIGHT_SCREW_C #IG5EIEHTALC (2)
24 WP-0820516-SP WASHER 11.6X8.2X0.6 TEE 8. 2X11. 6X0. 6 (1)
25 401-10841 THRUST_COLLAR_ASM. AT & (18) (D
26 401-10842 THRUST_COLLAR ASARE (M)
27 SM-80506A2-TP SCREW M5 L=6 NAFSELESRL M5 L=6 (2)
28 401-42692 THREAD_TAKE_UP_COMPL. X (&S @D)
29 401-42701 LEFT_HAND_SCREW ERU (1)
30 401-42697 NEEDLE_BAR_CRANK_ROD_COMPL. HEoSo0v R (#EEe (N
31 401-42693 THREAD_TAKE_UP_ASM. X G M
32 401-42696 NEEDLE_BAR_CRANK sHEISVD (1)
33 401-42806 TAKE_UP_CRANK_ASM. KOS o () (D
34 RE-0300000-K0 E-RING 3 EfltoEm 3 (2)
35 % SM-7030550-TP SCREW M3 L=4.5 AFENMAL M3 L=4. 5 1
36 400-06515 GEARA Fr/-U—FVA 1
37 SM-8040310-SS SCREW M4 L=3 1EHRL 2
38 400-90058 SLIDE BLOCK e =00 1
39 #01 401-36292 BTW_DRIVING_WHEEL_ASM. RETEEE (1) 1
40 #03  401-44697 BTW DRIVING WHEEL 03 ASM. R TERENE (40) 1
1 #01 401-36293 BTW_DRIVING_WHEEL RETRES (D
42 #03  401-44696 BTW_DRIVING_WHEEL HEEERBE (1)
43 SM-80506A2-TP SCREW M5 L=6 NAFSELESRL M5 L=6 (2)
44 400-06516 GEAR B Fr/—-U—FVB 1
45 SM-8040310-SS SCREW M4 L=3 1EHRL 2
46 401-38137 IPM550W MOTOR [PM550WE—% 1
47 SL-6052592-TN BOLT R ERAIURIL ~ 4
48 401-42705 NEEDLE_BAR_METAL FHELEXSIL 1
49 401-42706 NEEDLE_BAR_LOWER_METAL SHETAS IV 1
50 ¥ 400-10574 THREAD_GUIDE HEEARER 1
51 229-06457 NEEDLE BAR HOLDER ASM. HERE (0 T
52 229-06408 NEEDLE ROD HOLDER gz ke (1)
53 $S-6090670-TP SCREW 9/64-40 L=6 TR 9,/64-40 L=6 (1)
54 #01 MDP-500B1400 NEEDLE DPX5 #14 # DPX5 #14 1
55 401-42704 NEEDLE_BAR st 1
56 401-42681 COUPLING ASM. HwvTUVT (18 1
57 SM-80608A2-TP SCREW M6 L=8 NAEPSELESRL M6 L=8 (4)
58 401-24986 PULLEY FrI-U— 1
59 A1230-500-00A SET-SCREW [FFHEIEDHRL 1
60 B1144-210-000 REVOLVING DIRECTION LABEL EEvsIEED] 1
61 265-00306 HAND PULLEY SHAFT Fr /U T
62 PS-0400142-KH SPRING PIN 4X14 ATYUVIEY 4X14 1
63 401-10812 CRANK_BALANCER_ASM. NS — (#8) 1
64 401-10813 CRANK_BALANCER NSoH— (1)
65 400-10439 CRANK_BALANCER_FIX_PLATE NS P—IEHIR (1)
66 400-10440 CRANK_BALANCER_FIX_PLATE_SCREW  /\S VT —IFHRaC )
67 400-10470 SHUTTLE ASM SCREW Rz REg it L 2
68 #02 D1405-L7A-M00 NEEDLE BAR THREAD GUIDE RN 1
69 * #02 MDP-170B2100 NEEDLE DPX17 #21 $ DPX17 #21 1
NOTE(E:E) #01...FOR LK-1900SS LK—-1900SSH
#02...FOR LK-19008H LK—=1900 SHAH
#03...FOR LK-1903SS LK-1903 SS H



3. PRESSER LIFTER & WIPER COMPONENTS
WA LT - DA B3R

23

12@
11

13

o

31

43



REF.NO NOTE PART NO DESCRIPTION @ A& Qty
1 401-39178 PRESSER LIFTING MOTOR HZ EFE—% 1
2 SM-6051602-TP SCREW M5X0.8 L=16 AJURILE MBX0. 8 L=16 4
3 402-09429 BEARING TARDEHZ 1
4 SM-6040650-TP SCREW TR M4 L=6 1
5 400-04254 UTT_CAM_ROLLER = i) 1
6 400-40256 CAM ROLLER SHAFT HL IO T
7 NM-6040001-SP NUT M4X0.7 NAFvhk M4AX0. 7 18 2
8 400-06661 LIFTER LINK A ASM. R EFUVOA (HE) 1
9 400-06716 THREAD TRIMMER SHAFT WA EFU O 1

10 SM-8060812-TP SCREW M6 L=8 IEHRRL M6 L=8 1
11 400-23831 SPRING_RACK [FR#ENT 1
12 SM-4040855-SP SCREW AXaV ATY 1
13 262-26209 SPRING RUDFEBALRUER 1
14 400-06666 SENSOR SLIT ASM. R EFE—2Uw ~ (#8) 1
15 SM-8050402-TP SCREW 1EHRU 2
16 400-10443 SENSOR_INSTALLING_BASE R EFET—afTiR 1
17 SM-6040802-TP SCREW M4X0.7 L=8 TNATURIL 1
18 HD-0005700-0A PHOTO SENSOR T+ VY 1
19 SL-4031291-SC SCREW M3X12 BMRUELAR M3X0. 5 L=12 1
20 400-06665 LIFTER LINK B WA EFEEY o 1
21 SD-0800327-TP HINGE SCREW D=8 H=3.2 BRC D=8 H=3. 2 I
22 NM-6050001-SP NUT M5 NAFvhk MBEX0. 8 1% 1
23 SD-0700406-TP HINGE SCREW D=7 H=4 Bl D=7 H=4 1
24 400-06671 CONNECTING ARM T ERERE 1
25 SM-6061802-TP SCREW M6 L=18 TNATUR)D 1
26 400-83882 CONNECTING SHAFT WX EFEEE (DLC) 1
27 400-08693 LOWERING ARM U TR 1
28 SM-6061802-TP SCREW M6 L=18 FNATURIL & 1
29 SD-0790606-TP HINGE SCREW D=7.94 H=6 Bl D=7. 94 H=6 1
30 NM-6060001-CP NUT M6 NEFTY S M6 1
31 400-10450 LOWERING_FOOT HUTTFE 1
32 141-04400 CONNECTING LINK AT 1
33 SD-1000406-TP HINGE SCREW D=10 H=4 Bl D=10 H=4 2
34 400-10460 WIPER CONNECTING LINK DA )\ —EE2 1
35 SD-0600206-TP HINGE SCREW D=6 H=2 Bl D=6 H=2 1
36 262-18008 SPRING A J\—8#EIF1a 1
37 400-10451 WIPER_CONNECTING_ARM_ASM. DA J\—EfER (4B) 1
38 RC-0470611-KP RETAINING RING 4.7 CHltohEw 4. 7 2
39 400-10455 WIPER_CONNECTING_LINK_SHAFT DA =85 > U 1
40 400-10457 WIPER_STOPPER DA )= ~w){— 1
41 400-10458 WIPER_CONNECTING_PLATE A JN—8FER I
42 400-17202 WIPER C ASM. JA){—C (+8) 1
43 NM-6060003-SC NUT M6 NAFv s M6 1
44 RC-0470611-KP RETAINING RING 4.7 CEltEw 4. 7 1
45 SD-0640216-TP HINGE SCREW D=6.35 H=2.1 Bl D=6. 35 H=2. 1 1
46 400-06678 WIPER BASE PLATE JA)\—E1R 1
47 SM-4040855-SP SCREW AV ATY 1
48 WP-0430800-SD WASHER M4 TEREEIEFR, M4 1



4. SHUTTLE DRIVER SHAFT COMPONENTS
TRtk




REF.NO NOTE PART NO DESCRIPTION @ % Qty
1 HX-0015000-0D CABLE CLIP T—=JILoUw I 1
2 400-12127 OIL_PIPE_HOLDER o) (A TR 1
3 SM-6040502-TP SCREW M4X0.7 L=5 RAJURILS M4 L=5 1
4 400-13721 TUBE_CLAMP a0 (A TR 1
5 SL-4040891-SC SCREW M4 L=8 BEEAELENNMAL M4 L=8 1
6 400-10464 THRUST_COLLAR_ASM. KIRF#MASAMAS— () 1
7 400-10467 THRUST_COLLAR KIRFEMRATRA NAT— (1)
8 400-10469 THRUST_COLLAR_SCREW KRFEHRAS A MAS—IEHRU (2)
9 402-09429 BEARING CAHDESZ 3

10 402-13689 LOWER SHAFT GEAR ASM TEF7 (18 1
11 401-12994 OSCILLATOR_SHAFT KiRTFE0h 1
12 A4078-009-000 BAND (SMALL) ESTIANAN 1
13 400-10575 LOWER SHAFT T 1
14 EA-9500B01-00 CABLE BAND ESU YA 1
15 400-06578 OIL WICK PRESSER EHEHED 1
16 SM-8061010-TP SCREW IE$HRAC M6 L=10 T
17 SM-8060812-TP SCREW M6 L=8 IEHRL M6 L=8 2
18 400-10471 SHUTTLE_RACE_ADJUSTING_SHAFT RE A 1
19 400-89366 SHUTTLE_BLANK xE 1
20 * B1820-210-D00 SHUTTLE OIL FELT A *Z 2
21 % B1821-210-D00 SHUTTLE OIL FELT B XEERNJTILRB T
22 B1822-215-P00 INNER HOOK PRESSER SPRING PR (F1 2
23 RE-0300000-K0 E-RING 3 Effilbsbig 3 2
24 265-01858 INNER HOOK PRESSER ASM. BRI TV (BE 2
25 141-04004 ONCE THROUGH OIL FELT PRESSER AEER T TV NMEZ 1
26 SM-6020460-TP SCREW M2 =35 TR M2 L=3. 5 ?
27 141-03907 SHUTTLE ONCE THROUGH OIL FELT AEBERTTIVE 1
28 400-06577 SHUTTLE LUBRICATING PLATE KESIE MR 1
29 SM-4030455-SP SCREW AL M3 L=4 2
30 CQ-2000000-00 OIL WICK SHIS .6
31 CQ-2000000-00 OIL WICK S 4
32 236-30007 TUBE Fa—7 1
33 236-30007 TUBE Fa—7 .6
34 135-29607 SHUTTLE PACKING P JASVE S 2
35 401-42719 FELT XE2TTIU b 2
36 SM-6040650-TP SCREW M4 =6 FRU M4 L=6 T
37 400-06575 SHUTTLE BEARING RING KERT U LDE 2
38 401-10856 SUTTLE_OIL_SEAL FAI—=)b 2
39 #01 SB-3080010-CA BEARING CAHNDESZ 2
40 #01 SB-3080010-CB BEARING A0 B 2
41 01 SB-3080010-CC BEARING CAHDDEE 2
42 #01 SB-3080010-CD BEARING heYaNs):::i 2
43 B1815-210-000 INNER HOOK UPPER SPRING XZ EIFR 1
44 SM-6020460-TP SCREW M2 L=3.5 TR M2 L=3.5 2
45 #02 141-03352 INNER HOOK PRESSER ASM. B FL|I B (BE) 1
46 400-11512 DRIVER_ASM. INCEOACNE =) 1
47 $S8-6121212-TP SCREW 3/16-28 L=12.0 NAETURILN 3/16—28 L=12 (0
48 400-11511 SHUTTLE_DRIVER RS A)(— (1)
49 SM-8480652-TP SCREW IE$HRL MBX0. 75 L=6 2
50 SM-8480652-TP SCREW IEHRAL MBX0. 75 L=6 2
51 401-96321 OSCILLATOR COVER ASM KIRFHI— () T
52 SM-5040855-SN SCREW A~ RRL 2
53 # B1828-980-0BB BOBBIN CASE ASM. (RACING PREVENTION) Rt >4 —2 (#8)(Z2sxB51E) 1
54 138-12102 BOBBIN RE> 1
55 401-42687 LOWER_SHAFT_GEAR_COVER_ASM. TEaE 7 A/ — (48) 1
56 401-42688 LOWER_SHAFT_GEAR_COVER TERFE7 ) — (D
57 400-10475 LOWER_SHAFT_GEAR_FELT TE+T7 7 T)U (1)
58 SL-4040891-SC SCREW M4 L=8 EBEAELENNRL M4 L=8 2
59 401-10827 OSCILLATOR KiRF ([F98) 1
60 SL-4040891-SC SCREW M4 L=8 BEEFELE~NNRL M4 L=8 1
61 HX-0015000-0B CABLE CLIP T—=JILoUv>T 2
62 SL-4040891-SC SCREW M4 L=8 BEEfAELE~NINRL M4 L=8 2
63 SM-6040650-TP SCREW M4 L=6 FRU M4 L=6 1
64 400-06840 RUBBER BUSH MmN T Ty 2
65 400-06836 OIL TANK ASM. TAIWEVT (1) 1
66 #02 401-10846 SHUTTLE h T
67 400-10470 SHUTTLE_ASM_SCREW XZFE ({8 1kl 1
68 SM-8061050-TP SCREW IEHRL M6 L=10 1
69 # B1828-210-DAA BOBBIN CASE ASM. REVT—Z (#8) 1
70 % B1806-210-D00 BOBBIN RE> 1
71 #03 141-03659 SHUTTLE RACE RING ASM.,.C FEWAC (BFD) 1
72 #03 401-12995 SHUTTLE(H) FECKER) 1
NOTE(;F:2) #01...SELECTIVE PARTS EIRSBE
#02...LK-19008S,LK-1903SS LK—-=1900SS, 1903 S8SsH
#03...LK-1900SH LK—-1900 SHH



5. THREAD TENSION COMPONENTS

ZEIERE S

A

xR




REF.NO NOTE PART NO DESCRIPTION @ B Qty
1 402-16548 THREAD_RELEASE_SOL_BASE HEHY L /A REAE 1
2 SM-6040802-TP SCREW M4X0.7 L=8 AJFURLE M4X0. 7 L=8 3
3 WP-0450801-SD WASHER 4.5X10X0.8 R 4. 5X10X0. 8 3
4 402-13534 THREAD_RELEASE_SOL_ASM HIBHYV L /AR (1) 1
5 SM-6040602-TP SCREW M4X0.7 L=6 ATURILE M4X0. 7 L=6 3
6 #01  402-16988 SOLENOID STOPPER PLATE JU A REIZR T
7 SM-6040602-TP SCREW M4X0.7 L=6 AEJURILE M4X0. 7 L=6 3
8 402-09409 THREAD_RELEASE_LINK_A_ASM HEHUIA (1) 1
9 402-17279 PLUNGER PIN JS5Iv—EY 1

10 NM-6030001-SB NUT M3X0.5 TYPE1 EFrvhk M3X0. 5 11 2
1 RC-0740811-KP C-RING 8 (7 4) CIElEDEw 8 (7. 4) 1
12 402-09413 THREAD_RELEASE_LINK_B HIEHU B 1
13 402-09407 ADJUSTING PLATE ASM B AAESHFER (#) B 1
14 RE-0500000-KP E-RING 5 EfiltsbEm 5 2
15 402-09404 ADJUSTING PLATE ASM A AAEHHER () A 1
16 SS-9111010-SP SCREW 11/64-40 L=9.5 ~AanUs 11,/64—-40 L=9. 5 I
17 WP-0482086-SD WASHER 4.8X11.5X2 TEE 4. 8X11. 5X2 1
18 CS-1000881-TP THRUST COLLAR D=10 W=8 2S5AMZ D=10 W=8 1
19 SM-8050602-TP SCREW M5 L=6 kAL MEX0. 8 L=6 2
20 B2545-280-000 PRESSURE SPRING ikt drenl 1
21 402-17357 SPRING RACK (FRfF I
22 265-01304 TENSION RELEASE BAR REESDIE 1
23 RE-0400000-KO E-RING 4 EfiltobEg 4 1
24 402-09415 TENSION_RELEASE_BAR_GUIDE SEDEHA R 1
25 SM-6041050-TP SCREW HIBHHA RIESHRAL 2
26 402-09418 THREAD_TENSION_ASM RAF (B I
27 229-21308 THREAD TENSION NUT RATF Y (1)
28 229-21407 ROTATION STOPPER HRIAFMEERLED (1)
29 B3114-232-000 THREAD TENSION SPRING $EAFIENR (1)
30 229-21803 DISK STOPPER SREAFIMIE R (1)
31 229-21506 THREAD TENSION DISK RIATFI 2)
32 402-09417 THREAD_TENSION_POST T (1)
33 % 229-21605 THREAD TAKE-UP SPRING $ED(F1 (1)
34 229-45307 THREAD TENSION POST BASE RATES (1)
35 SS-8090670-SP SCREW 9/64-40 L= 5.5 IRl 9/64—-40 L=5. (1)
36 402-09416 TENSION_RELEASE_PIN REHEY I
37 SM-80606A2-TP SCREW M6 L=6 NAJUIEIESHRL M6 L=6 1
38 400-10503 THREAD_TENSION_1_ASM FE—XRATF (B 1
39 400-10504 THREAD_TENSION_SHAFT REATER (1)
40 229-21506 THREAD TENSION DISK HEATFMm (2)
41 262-18602 FIRST THREAD TENSION SPRING FARAFIER @D)
42 229-28808 NUT RATF Y (D
43 D2468-555-B00 RUBBER PLUNGER IS5 Iv—10A 1
44 402-18819 PLUNGER ROLLER JSUYv—ErI0 2
45 402-16987 SOLENOID WASHER VU /A REE 1
46 402-16549 THREAD RELEASE PIVOT BASE REDUVIZRE 1
47 SM-6041002-TP SCREW M4X0.7 L=10 ATURILE M4X0. 7 L=10 2
48 WP-0450000-SD WASHER 4.5X8X0.5 TESE 4. 5X8X0. 5 2
49 402-18514 RECEIVE PLATE Sl 1
50 #02  402-19866 SOLENOID_STOPPER_PLATE VI /A RIAMR 1
NOTE(3EEE) #01...FOR LK-1900SS.LK-19035S LK —-1900S8S, LK—-1903SSH

#02...FOR LK-1900SH

_]O_

LK—-=1900 SHH



6. THREAD TRIMMER MECHANISM COMPONENTS
ARYIOEEFR

14 ~

|
|

|

|

|

|

|

|

|

|

|

|

30@? @32 36
| A
31@ &L 37
|

|

|

|

|

|

|

_]]_



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 401-42728 THREAD_TRIMMER_CAM HEIb AL 1
2 SM-8050592-TP SCREW IR M5 L=5 <[[@FH5% 2
3 WP-0450801-SP WASHER ERES 1
4 400-40256 CAM ROLLER SHAFT HATIOE 1
5 NM-6040001-SP NUT M4X0.7 NEFYhE M4AX0. 7 18 2
6 400-06712 THREAD TRIMMER LINK ASM. RO UTT () T
7 SD-0800327-TP HINGE SCREW D=8 H=3.2 Bt D=8 H=3. 2 1
8 NM-6050001-SP NUT M5 AEFvhk MEX0. 8 11 1
9 400-06716 THREAD TRIMMER SHAFT HUIb U o 1

10 SM-8060812-TP SCREW M6 L=8 IEHRRL M6 L=8 2
1 400-06717 CONNECTING BAR RUIDEEE 1
12 400-10525 THREAD_TRIMMER_SENSOR_SLIT wIbtEyH—2Uw ~ 1
13 SM-6040802-TP SCREW M4X0.7 L=8 TNATURIL 1
14 HD-0022300-00 PHOTO SENSOR T+ A5 TH 1
15 SL-4041291-SC SCREW M4 L=12 BMAUELAR M4 L=12 1
16 400-10526 THREAD_TRIMMER_SENSOR_BASE AU BT —EfTiR 1
17 SM-4040855-SP SCREW ZXaV ATH 2
18 #02  401-42720 NEEDLE PLATE ASM A iR (B A 1
19 B2414-280-0A0 THREAD CUTTER LEVER ASM. (LARGE) t10 L/\— (#8)(K) (1
20 SS5-6110430-TP SCREW 11/64-40 L=4.0 TR 11/64-40 L=4 (1)
21 B2417-280-000 THREAD CUTTER LEVER SHAFT RUID D J—8 M
22 #02 B2426-280-000 NEEDLE HOLE GUIDE A (1)
23 WP-0450846-SP WASHER EREE (1)
24 SS-7110740-TP SCREW 11/64-40 L=7 AFERL 11./64-40 L=7 (1)
25 $S-1060210-TP SCREW 3/32-56 L=2.2 mhays 3.32-56 L=2. 2 (2)
26 401-42725 NEEDLE PLATE FAgi (D
27 B2424-280-000 FIXING KNIFE BEEX R (1)
28 SS-7090410-SP SCREW 9/64-40 L=3.5 AFRL 9/64—-40 L=3. 5 (2)
29 B2418-280-000 MOVING KNIFE LINK EIXZU Y (1)
30 B2416-280-000 THREAD CUTTING LEVER RING RebUN—=Ud (1)
31 B2415-280-0A0 THREAD CUTTER LEVER ASM. (SMALL) &E1D L/ — ()Y @D
32 #o1 B2423-280-00C MOVING KNIFE WASHER C FARESE C (1)
33 #o1 B2423-280-00A MOVING KNIFE WASHER A BAREE A (1)
34 #01 B2423-280-00B MOVING KNIFE WASHER B A XESE B (1)
35 #01 B2423-280-00D MOVING KNIFE WASHER D FAXESE D (1)
36 #o1 B2423-280-00E MOVING KNIFE WASHER E FAAEE E [@D)
37 % B2421-280-0A0 MOVING KNIFE ASM. XX (1) (1)
38 SD-0500091-TP HINGE SCREW D=5.0 H=0.9 Bl D=5 H=0. 9 (1)
39 SM-1040650-TP SCREW M4 L=6 muas M4 L=6 4
40 #01  235-17501 NEEDLE CAM ROLLER A $HROHLTDO A 1
41 #01 235-17600 NEEDLE CAM ROLLER B EHROALTIO B I
42 #01  235-17709 NEEDLE CAM ROLLER C $HkDbHLTO C 1
43 #01  235-17808 NEEDLE CAM ROLLER D $HkbHLTO D 1
44 #03  401-42721 NEEDLE PLATE ASM H EHARAEH 1
45 #03 141-09607 NEEDLE HOLE GUIDE FHIHA R (1)
NOTE(;X52) #01...SELECTIVE PARTS EIR @
#02...LK-1900SS LK =1

#03...LK-19008H

_]2_

900 SS H
LK—-—1900 SHH



7. FEED MECHANISM COMPONENTS
&0 Btk

9

_]8_



REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 402-13744 X FEED MOTOR XEDE—H 1
2 SM-4042055-SP SCREW BFRRL M4 L=20 4
3 401-42729 X FEED GEAR XEDFT 1
4 SM-8480662-TP SCREW M6X0.75 L=6 IEHRAL MBX0. 756 L=6 1
5 WP-0450801-SP WASHER TR 4
6 402-09403 MOTOR SPACER T —AR—F— 2
7 400-10536 Y_FEED_MOTOR_BASE X0 E—FEUHR 1
8 SM-6041150-TP SCREW M4 L=11 TR M4 L=11 2
9 265-01502 Y FEED GEAR HeEDET 1

10 SM-8060602-TP SCREW M6X6 kDL M6 L=6 2
1 400-06736 CLOTH FEED ARM [i:3E38) 7 T
12 262-22703 FEED DRIVING ARM SHAFT XD Fidh 1
13 SM-8060812-TP SCREW M6 L=8 IEHRL M6 L=8 1
14 262-23305 SLIDE BLOCK STUD XD Bodn 1
15 SM-8060812-TP SCREW M6 L=8 kL M6 L=8 1
16 #01 B1414-232-000 SQUARE BLOCK a5 T
17 #o1 B1414-232-00A CRANK SLIDE BLOCK #HEaEENI0 1
18 #o1 B1414-232-00B GUIDE ROLLER HEaEERI0 1
19 400-42897 LENGTHWISE FEED ARM(M) HEXO B (M) 1
20 SM-8480652-TP SCREW kL MBX0. 75 L=6 2
21 262-23503 HINGE STUD XD R el 1
22 400-06740 CLOTH FEED SUPPORT PLAE XD SR 1
23 SM-6040650-TP SCREW Tl M4 L=6 3
24 400-06737 CLOTH FEED PLATE XD 1
25 400-06739 CLOTH FEED PRESSER PLATE XD IR 1
26 SM-1040650-TP SCREW M4 L=6 mRC M4 L[=6 6
27 HD-0022300-00 PHOTO SENSOR T+ MUESTE 1
28 SL-4041281-SC SCREW M4X0.7 L=12 FRMRUELR M4 L=12 1
29 141-11702 SENSOR INSTALLING BASE WD Y—lA 1
30 SM-4040655-SP SCREW M4 L=6 HMAL M4 L=6 2
31 141-11504 CROSSFEED SENSOR SLIT BEDEUT—XU v K 1
32 SM-6040650-TP SCREW M4 L=6 FRU M4 L=6 1
33 HD-0005700-0A PHOTO SENSOR T4 hEVY— 1
34 SL-4031291-SC SCREW M3X12 BRMRUELR M3X0. 5 L=12 1
35 402-09402 SENSOR INSTALLING BASE T —ER 1
36 SM-4040855-SP SCREW jZaVAlY] 1
37 141-36402 LENGTHWISE FEED SENSOR SLIT Ot —2AUw 1
38 SM-6040650-TP SCREW FRU M4 L=6 1
39 401-42734 SUPPORT PLATE RS54 951k 1
40 SM-6040802-TP SCREW M4X0.7 L=8 FNATURIL ~ 2
] 401-42735 SLIDER SHEET ASAT—ZFI—K 1
42 B2549-280-000 WORK CLAMP FOOT MOUNTING BASE mEOAR—IL 7
43 262-24808 BALL RETAINER mEHBR—)LZ 1
44 $S-8150510-TP SCREW 15/64-28 L= 4.7 Ikl 15/64-28 L=4. 7 1
45 400-83885 WASHER AT SRR 2
46 400-06738 Y FEED SHAFT HeXD 8l 1
47 B2509-704-000 BUSHING, REAR =)@ X5 )L 2
48 400-83884 THRUST COLLAR D=8 W=8 AS5ANEZ D=8 W=8 2
49 SM-8050512-TP SCREW M5 L=5 kL M5 L=5 4
50 402-13745 Y FEED MOTOR Y#EDE—% 1
51 262-04008 LIFTING LEVER RIGHT mHX ETUIN— (B 1
52 262-04107 LIFTING LEVER LEFT Mz EFUI— () 1
53 141-05407 CLOTH PRESSER SPRING LAYl 2
54 135-18501 SPRING SUSPENSION AR [T 1
55 262-24105 WORK CLAMP FOOT FACE PLATE A BDR 1
56 $S-2110930-SP SCREW 11/64-40 L=8.7 AMARC 11./64-40 L=8. 7 5
57 $S-7110740-TP SCREW 11/64-40 L=7 AFRL 11./64-40 L=7 4
58 #02 262-24204 FINGER GUARD BA—R 1
59 #03 135-48300 FINGER GUARD BH—R 1
60 $S-8080310-TP SCREW 1/8-44 L=2.8 kL 1./8-44 L=2. 8 2
61 135-18709 WORK CLAMP FOOT, LEFT mHAE (k) 1
62 135-18600 WORK CLAMP FOOT, RIGHT mHXE (7) 1
63 SM-4042555-SP SCREW_M4_L=25 BNMRL M4 L=25 2
64 WP-0450801-SP WASHER TS 4
65 SM-4042055-SP SCREW BFRRLU M4 L=20 2
66 400-39013 FEED BRACKET B kDA B T
67 401-03155 LEVER_DRIVING_PLATE_L_ASM U\ —EREiilR A () 1
68 401-03154 LEVER_DRIVING_PLATE_R_ASM LI - BFEhie (#8) 1
69 SM-6061802-TP SCREW M6 L=18 NATURIL ~ 1
70 WP-0621016-SD WASHER 6.2X13X1 FEE 6. 2X13X1 1
71 400-10570 HIDDEN_PLATE EDBERAI— 1
72 SM-5030501-SC SCREW M3 L=5 AR M3X0. 5 L=5 2
73 141-16107 FEED PLATE A TR A 1
74 SM-3061052-TP SCREW M6 L=10 b M6 L=10 1
75 WP-0621016-SD WASHER 6.2X13X1 FEEE 6. 2X13X1 1
76 400-83883 LIFTING LEVER SHAFT B WX ETEHB T
77 #03 135-54803 FEED PLATE X TR 1
78 #03 135-48102 WORK CLAMR FOOT. RIGHT mHzE (A 1
79 #03 135-48201 WORK CLAMR FOOT LEFT w2 () 1
NOTE(FEE) #01...SELECTIVE PARTS EIREBE
#02...LK-1900SS K

#03...LK-19008H

_]4_



8. SENSOR COMPONENTS
LU —ER

N
N
Lo
(32

15 -



REF.NO NOTE PART NO DESCRIPTION m % Qty
1 EA-9500B01-00 CABLE BAND ESCVAWAN 3
2 EA-9500B02-00 CABLE BAND 150 BRI\ R 150 2
3 400-05732 PF SENSOR CABLE ASM. WHZ T —o—T)L (f8) 1
4 KX-0000003-80 SPACER 2AR—t 4
5 401-42747 TT SENSOR CABLE ASM. Kbt —o—J)U (#8) 1
6 400-06495 SAFETY SW ASM. TEAA(vTF () 1
7 400-06496 SAFETY SW BASE TeAA vFLH (1)
8 236-38109 SAFETY SWITCH ARM. TeAA v T (1)
9 400-06497 SAFETY SW ARM SHAFT TEA v F BT (1)

10 236-38208 SAFETY SWITCH SPRING TeAA vFRUIFR (1)
11 236-38406 SAFETY SWITCH NUT TEXA wFIEDHIR @)
12 400-05734 SAFETY SW CABLE ASM. ZEAAwFI—RK (#8) (1)
13 SM-4021201-SC ~ SCREW M2 L=12 B\ M2 L=12 (2)
14 EA-9500B01-00 CABLE BAND ESUIAWAN (1)
15 SM-4050855-SP SCREW Bl M5 L=8 1
16 401-37370 INT PCB ASM. INTEWR (B 1
17 HX-0015000-0G CABLE CLIP T—=2)boUwv T 1
18 SM-4040855-SP SCREW BARRL 1
19 SL-4040881-SF SCREW M4 L=8 BNMRUELR M4 L=8 4
20 141-15554 HEAD GROUND CABLE A ASM. EE7—XT—TJIVA (#8) 1
21 SM-4040855-SP SCREW B0 1
22 402-13384 X SENSOR CABLE ASM Xteoo—4o—J)L (1) 1
23 402-13385 Y SENSOR CABLE ASM YtEoo—o—T)L (f8) 1

_]6_



9. THREAD STAND COMPONENTS
RILCEBERFR

17 -



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 400-96354 THREAD STAND ASM. RIEE (@) 1
2 400-85784 SPOOL REST ROD (LOWER) ik () (1)
3 400-85785 SPOOL REST ROD (UPPER) ARiE (L) (1)
4 400-85786 SPOOL REST ARM (LOWER) HRIB () (1)
5 400-85787 SPOOL REST ARM (UPPER) Rl (L) (1)
6 400-85788 SPOOL REST REZM )
7 400-85789 SPOOL REST CUSHION REZFMI v 3y (2)
8 400-85790 SPOOL PIN NESZE (2)
9 400-85791 SPOOL RETAINER ARBEIRNIESD (2)

10 400-85792 SPOOL REST ROD JOINT ARIALERTF (1)
11 400-85793 SPOOL REST ROD RUBBER CAP RUBFET v (D)
12 400-85794 THREAD GUIDE o (2)
13 400-85795 THREAD GUIDE BUSHING $pEITvva (2)
14 400-96325 SPOOL REST ROD NUT ARIBIEF Y @)
15 WP-1612616-SE ~ WASHER 16X30X2.6 Roe (2)
16 400-85796 SPOOL REST ROD RUBBER CUSHION A &ERIR T/ @)
17 400-96326 SPOOL REST ARM LOWER SCREW ARz (F) 1EshRaU (1)
18 NM-6050001-SE ~ NUT M5 AFvh~ M5 (2)
19 400-96327 SPOOL REST ARM UPPER SCREW RizfE (B) kU (1)
20 NM-6050001-SE ~ NUT M5 AFvh~ M5 (2)
21 WS-0510002-KN SPRING WASHER M5 FREE M5 (2)
22 WP-0531001-SC ~ WASHER M5 FEREEHDERN MD (2)
23 SM-4051405-SE SCREW M5 L=14 BN MB L=14 (2)
24 NM-6050001-SE ~ NUT M5 NAFvhk Mb (2)

_]8_



10. TABLE STAND COMPONENTS (JT-K46)
M=/ (UT - K 46)

19 -



REF.NO NOTE PART NO DESCRIPTION @ A& Qty
1 401-43093 TABLE F—2 1
2 141-18053 T-STAND COMPL. TH (&) 1
3 ST-9053511-SR TAPPING SCREW M5X35 FvEVRU (4)
4 141-18152 UPPER STAND ASM. (RIGHT) L (&) (B) (1)
5 141-18251 STAND ASM. (RIGHT) Xt (FEE)(H) (1)
6 B8101-210-AAB UPPER STAND ASM. T (&&) M
7 B8105-210-AAA STAND ASM. < (&) (1)
8 111-58300 STAND SIDE SUPPORT SR (1)
9 111-58409 STAND SIDE SUPPORT Tzt @)

10 111-58607 RUBBER CAP HtE+vv 7 (4)
(K| 170-07402 NUT 448y~ (2)
12 111-58516 UPPER STAND PLATE _EENIESHR (2)
13 SL-9082091-SE WASHER HEXAGONAL BOLT EEBfERARIL b 12)
14 138-17754 Z-STAND PEDAL ASM. ZHIARYIL (BEE (1)
15 111-59001 PEDAL SHAFT BRACKET PEARENSZ (1)
16 B8153-771-000 PEDAL CONNECTING ROD RYVER @)
17 D8113-555-B00 PEDAL BUSHING 2R WS (2)
18 GPF-06080000 PEDAL ADJUSTING PLATE BAREERR (D
19 GPF-060600A0 PEDAL ASM. R (EE) (D
20 SM-9061203-SE SCREW M6 L=12 AARILE MB L=12 (2)
21 WP-0671016-SE WASHER 6.7X13X1 TEE 6. /X13X1 )
22 WS-0621210-KR SPRING WASHER 6.2X11.4X1.2 FREE 6. 2X11. 4X1. (2)
23 SM-9082023-SE SCREW M8 L=20 AERILE M8 L=20 (2)
24 WP-0871602-SE WASHER 8.7X18X1.6 TEE 8. 7X18X1. 6 (4)
25 WS-0861410-KR SPRING WASHER 8.6X15X1.4 FEE 8. BX15X1. (2)
26 NM-6080721-SE NUT M8 NEFTv R M8 (2)
27 B8108-555-0A0 ADJUSTING SCREW ASM. WITH CAP F v IEAEERL (B (4)
28 NM-6120001-SE NUT M12 VAV=: Al (4)
29 WP-1302501-SE WASHER M12 b (4)
30 WS-1253010-KN SPRING WASHER 12.5X21.5X3 FREE 12. 5X21. 5X3 (4)
31 111-55108 DRAWER S[HEU 1

32 111-55207 DRAWER SUPPORT Ell=:195 4 2

33 D8204-555-D00 DRAWER STOPPER SIHUA hw/— 1

34 SK-3311601-SE WOOD SCREW D=3.1 L=16 AR D=3. 1 L=16 6

_20_



11. CONTROL BOX COMPONENTS
BEM Y I ABR

- 21



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 #01 402-11684 MC-673_CTL_BOX_ASM MC—-6738B&RvIX () 1
2 #02  402-11685 MC-673_CTL_BOX_CE_ASM MC—-6738B&ERvIACE () 1
3 * 402-09431 COVER BEH/I— (1)
4 * #02  402-19399 AC POWER CORD C L ASM BEERI-NC L () (D
5 #01 401-41487 AC POWER CORD A ASM BEBRI—NA (#8) (1)
6 401-14373 SDC-MAIN P1T CORD ASM SDC—-MAITNI—=—RPT 8 (O
7 401-15874 FAN PLATE 77 VIR (1)
8 401-43990 STUD BEIAYwY R (2)
9 401-15876 PLATE B O— RO (1)
10 401-15877 MAIN PLATE MA | NEAREIHR (1)
(K| 401-15878 PLATEC BRI — RETR (D
12 401-15879 FAN COVER TP~ (1)
13 401-14375 SDC-MAIN S CORD ASM SDC—MA I NI—RS (8 (1)
14 % 402-11680 MAIN PCB ASSY MA | NE#r () (1)
15 * 402-11133 SDC PCB ASSY SDCE# () (1)
16 401-14398 MAIN COOL SHEET MA T N&ZE>— )
17 401-11214 FAN MOTOR ASSY TJ7VE—Y () (1)
18 KX-0000003-20 BUSH Jwvia (1)
19 KX-0000002-60 SADDLE TYPE TIE MOUNT YRILYAT FAXDU S (1)
20 HX-0022200-0D WIRE SADDLE JAv—5 KL (1)
21 HX-0029200-0A CONNECTING PART Fig/ (—Y M
22 #02  HX-0033900-0M SPACER ZNR—tF (6)
23 SL-4040881-SC SCREW M4 L=8 EEMELENNMAL M4 L=8 (8)
24 * SL-4041081-SC SCREW M4 L=10 BRIMRQUELARX M4 L=10 (4)
25 SL-4040881-SC SCREW M4 L=8 BEAEE~NMAL M4 L=8 (2)
26 SL-4040881-SC SCREW M4 L=8 EEMEENI0 M4 L=8 (2]
27 SL-4040881-SC SCREW M4 L=8 EEMELENNML M4 L=8 (2)
28 SL-4040881-SC SCREW M4 L=8 EEMELENNMAL M4 L=8 (2)
29 SL-4040881-SC SCREW M4 L=8 BEAEE~NMAL M4 L=8 (1)
30 #02  SL-4040881-SC SCREW M4 L=8 EEMELENIRLE M4 L=8 (6)
31 SL-40408871-SC SCREW M4 =8 BEEAEENNNQC M4 L=8 @)
32 SL-4042091-SC SCREW M4X0.7 L=20 HRMAUTEAZ M4AX0. 7 L=20 (2)
33 SL-4041281-SC SCREW M4X0.7 L=12 HNMRUELR M4AX0., 7 L=12 (4)
34 M8002-430-000 STOPPER RUA ~w/{— (4)
35 * #02  402-19391 FLT-CE PCB ASSY FLT—-CEZ#r (f8) (L)
36 * 402-15305 BOX_FRAME My ZTRATU—L4 M
37 SL-4040881-SC SCREW M4 L=8 BEEMAELENIML M4 L=8 (3)
38 #02  WP-0430800-SC WASHER M4 EEEE/INER M4 (1)
39 CM-3001000-01 LABEL BREEELEY—IL (31. B) (1)
40 CM-3004006-02 VOLTAGE CAUTION LABEL L=25 BEIEY—)L L=25 (1)
41 #02  E8760-452-S00 TUBE ZA=Fa1—7 (0.055)
42 #02  CM-6001001-01 WEEE MARK LABEL S WEEE Yv—2 3L S (1)
43 #02  401-50131 EAC_MARK_LABEL_S EACY—o3NILS (D
44 EA-9500B01-00 CABLE BAND R/ R (1)
45 * #02  402-19395 LK-1900S CORE SET UP MANUAL LK=1900SO7BbIF~¥=a7IL 1
46 MTS-HJ100003 BOLT E—YEAFRIL 4
47 M3004-511-00A VOLTAGE INDICATION CARD A EREFRTALA 1
48 HF-0013050-P0 FUSE 5A Ea—X B5A 1
49 HF-0030002-00 FUSE 2A (220/240V) Bl 2 —X 1
50 NM-6080002-SC NUT M8 NAEFvh~ M8 28 4
51 WP-0852086-SC WASHER M8 FREE 4
52 WS-0820002-KR SPRING WASHER M8 [FfEE 8. 2X15. 4X2 4

NOTE(’E5C)

#01...FOR 1-PHASE 220 ~ 240V

25 220~240 VA

#02...FOR 1-PHASE CE 220 ~ 240V 84 CE 220~240 V A

_22_



12. OPERATION PANEL COMPONENTS
B1F) (R)LBSFR

17 .18

&\

q

_28_



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 #02  HN-0035600-00 CORES JI54 37 1
2 SK-3382001-SE SCREW D=3.8 L=20 WAL D=3. 8 L=20 4
3 401-46296 PEDAL SENSOR L ASM RIS L () 1
4 #02  HN-0028400-00 CORES JI54 N7 2
5 #02  HN-0014900-0A CLAMP FILTER 95T T 4L 1
6 #02  CM-6001001-01 WEEE MARK LABEL S WEEE~N—Z3SA~LS 1
7 400-42134 CONNECING_ROD_ASSY iR (4R) 1
8 #03  MAO-11532000 CORD STAPLE O—RXAFvIIL 2
9 #02  HN-0046100-00 CORES JI54 37 4

10 #03  401-13427 POWER SWITCH BRAA vF 1
(K| #03  SK-3512001-SE WOOD SCREW D=5.1 L=20 AARAC D=5. 1 L=20 2
12 #01  GPK-570010B0 PEDAL SWITCH ASM. REY VA A wF(#8) 1
13 #01 M9013-590-0A0 PK57 TRANSFER CABLE ASM. PK5 7Z&#s—J)UA 1
14 #02  HN-0024600-00 CORES JIo4 a7 2
15 #02  400-05390 CE POWER CABLE ASM. CEBRy—JIL () 1
16 #03  400-23371 SINGLE PHASE POWER CORD ASSY EEAERI—F () T
17 #03  402-11686 LK PANEL ASSY L KJURJL (48 1
18 #02  402-11687 LK PANEL ASSY CE LKJURIL (#8) CE 1

NOTE(:Z5C)

#01...0PTIONAL PARTS

#02....1-PHASE CE 220 ~ 240V

#03...FOR 1-PHASE 220 ~ 240V
(GENERAL EXPORT & CHINA)

_24_

o 3
(—fE@L, PE) A



(N"HEHEEHIO)
AOVZ~0220V

194

Ejotno
EJrino e — | £6yveR

: BUEOQS o Mﬁ

ZiNo B
Mﬁ_zo

11

(#0AE39)

1 B
BYELT4 _zmu
7

—
—

(M0SS WdI)
L—THTE

121

. INO-WS |
= B15¢ N0, nes LIND
§CAT k- 4WE L] 4% [oy)

Lﬁ [e) o
Ab\w m\:u —
(ar] Taz ] tor]

BEND LEND LEND
(R SVE'S —

el eno
NY 4|8 ¥ 2

[ 11

UG- M-4WT
I

28

[ 1

2627
\

B < NV 4

(473FYHA) ]

T Jeravgma

13. WIRING DIAGRAM

0%
i
Hy
i

[ Y

- M EX

e
(62 AVYBX) [
ﬂAﬁ (BesNo T
Floyno

m(® (9v1r-dsa)

FlyyNO  (B)ogNO®

g
@At (9YL1r-ald) 2
EYND  (B)syND L

MW%ZO F»ﬁwﬁ

BHELNI

Mﬁg (#R28YL0) (5
“lzyND

LI

Bd b ranngEm ~

— O
(SN}

BEA YT H

SHLANBY

c1ri1rJ1r

(HgyNO @
ﬂﬁg
PlyND

BUENTVIN

™ |

o»zom

]
=

(HEYELINT) BVL-LLNI

[

&omzu

BAUL-nb7aA

I I

BrrL-o47ax

Lo
—

14

ﬁtAma%zumJ, ;
AR —

Bl14<a1rgy

2

K
P

X0od

el

==

1

T Jeravgmy

— 25 —



REF.NO NOTE PART NO DESCRIPTION @ A& Qty
1 #01 402-11684 MC-673 CTL BOX ASM. MC—-6738B&RvIX () 1
2 #02  402-11685 MC-673 CTL BOX CE ASM. MC—-6738B&RvIACE () 1
3 402-11680 MAIN PCB ASSY MA | NE#r () (D
4 401-11214 FAN MOTOR ASSY T7VE—% (18) (L
5 401-14375 SDC-MAIN S CORD ASM SDC—MA | NO—RS 8 (1)
6 401-14373 SDC-MAIN P1T CORD ASM SDC—-MAITNI—=—RPT 8 (O
7 402-11133 SDC PCB ASSY S D CEAR#E (1)
8 #01 401-41487 AC POWER CORD A ASM BEBEREI—NA (8) (D
9 #02  402-19391 FLT-CE PCB ASSY FLT—-CE£#r (f8) @)

10 #02  402-19399 AC POWER CORD C L ASM BEEEFEI—RC L (8 (1)
(K| 401-13427 POWER SWITCH ERAAvF 1
12 #01  400-23371 SINGLE PHASE POWER CORD ASSY BEERAERI—N () 1
13 #02  400-05390 JE POWER CABLE ASM JEBRI—RF—DJ)U () 1
14 401-46296 PEDAL SENSOR L ASM Rt HF— L () 1
15 402-13384 X SENSOR CABLE ASM. Xeoo—o—JI)U () 1
16 402-13385 Y SENSOR CABLE ASM. YEo5—7—JIU () 1
17 401-37370 INT PCB ASM I NTE#R (#8) 1
18 401-93892 ASSY_LED_DEVICE LEDEE (8) 1
19 401-04916 PF_SENSOR_ASM WA e —Ea 1
20 401-42726 TT_SENSOR_ASM Kb H—EE 1
21 400-06495 SAFETY_SW_ASM T2 vF (@) 1
22 402-13534 THREAD RELEASE SOL ASM. HEHYL AR () 1
23 402-13744 X FEED MOTOR XEDE—% 1
24 402-13745 Y FEED MOTOR YEDE—% 1
25 401-39178 PRESSER LIFTING MOTOR R EFE—% 1
26 #01 402-11686 LK PANEL ASSY L KJtxIL (F8) 1
27 #02  402-11687 LK PANEL ASSY (CE) L KJURJL (#B)(CE) 1
28 401-38137 IPM550W MOTOR | PM550WE—% 1
NOTE(3EED) #01...FOR GENERAL EXPORT

#02...FOR CE

_26_

— R A
CEHA



14. ACCESSORIE PARTS COMPONENTS
TR

1

g>/\/M
VA

oI

_27_



REF.NO NOTE PART NO DESCRIPTION m B Qty

1 400-48536 HEAD_COVER FEE A/ — 1
2 229-32800 ACCESSORIE BAG TER/I\v 1
3 400-06484 SAFETY PLATE ASM. Ze2T—h~ (1EE) 1
4 400-51987 SAFETY PLATE BASE T A FH— REENR (L
5 260-37200 SAFETY PLATE eIl —h (1)
6 SM-4040655-SP SCREW M4 L=6 BNMaC M4 L=6 )
7 SM-4040855-SP SCREW AV ALY (2)
8 WP-0450801-SD WASHER 4.5X10X0.8 TREE 4. 5X10X0. 8 (2)
9 SM-6083002-TN SCREW M8 L=30 AJURILE M8 L=30 1
10 400-36110 GREASE JOINT B IV FB 1
(K| 400-16195 BED_HINGE_RUBBER AN IN 2
12 WS-0610002-KN SPRING WASHER 6.1X12.2X1.5 F1fEE M6 4
13 WP-0651646-SC WASHER EREE 4
14 NM-6060001-SC NUT M6 NEFYvES M6 1 8
15 ¥ 400-06323 JUKI GREASE A TUBE Ja—FJU)—-RAFa1—T 1
16 SM-6066002-TN BOLT M6 L=60 ~AJuNUE M6 L=60 q
17 401-10844 HINGE_RUBBER Ry he VIR A 2
18 B1111-210-D00 BED HINGE Ny ey 2
19 B9121-012-000 OIL CAN HEU 1
20 B8202-205-000 OIL MANAGEMENT SHIRE 1
21 SK-3311601-SE WOOD SCREW D=3.1 L=16 AARRQC D=3. 1T L=T16 2
22 141-01208 HEAD SUPPORT BAR BB A & 1
23 229-33105 SCREW DRIVER (MIDDLE) RS ){— () 1
24 229-33204 SCREW DRIVER (SMALL) RSA)8— () 1
25 B9121-220-0A0 OILER (CONTAINING NO.2 OIL) HMEL NO2AD 1
26 #o1 MDP-50081402 NEEDLE DPX5#14-2 it DPX5#14-2 I
27 400-16194 FRAME_SUPPORT_RUBBER FER S am YN 2
28 138-12102 BOBBIN RE> 1
29 SM-6066002-TN BOLT M6 L=60 NAJUNLE M6 L=60 1
30 NM-6060001-SC NUT M6 NABFvh M6 1f#& 1
31 WP-0651646-SC WASHER g 1
32 HX-0015000-00 CLIP T—=2JILoUwv T 1
33 % #02  MDP-170B2102 NEEDLE DPX17#21-2 & DPX17#21-2 1
NOTE(;EED) #01...LK-1900SS LK—-—1900SSH
#02...LK-1900SH LK—1900 SHH

_28_



15. EXCLUSIVE PARTS FOR LK-1903SS-301,LK-1903SS-302(1)

LK-19038S-301,LK-1903SS-302 Rk (1)

_29_



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 401-42785 COUNTER_WEIGHT_COMPL._3 PetEEs 3 1
2 401-42691 COUNTER_WEIGHT B (1)
3 400-10424 COUNTER_WEIGHT_SCREW_A FEEIEHRUA (1)
4 400-10425 COUNTER_WEIGHT_SCREW_B HEEEHRALB (1)
5 400-10426 COUNTER_WEIGHT_SCREW_C #HEEEDHRLC (1)
6 WP-0820516-SP WASHER 11.6X8.2X0.6 FEE 11. 6X8. 2X0. 6 M
7 401-10841 THRUST_COLLAR_ASM. ATRA N (1) (1)
8 401-10842 THRUST_COLLAR ASA N (D
9 SM-80506A2-TP SCREW M5 L=6 NAETYTELESRL M5 L=6 (2)

10 401-42786 THREAD_TAKE_UP_COMPL._3 PR (1)
(K| 401-42701 LEFT_HAND_SCREW ERC @)
12 401-42697 NEEDLE_BAR_CRANK_ROD_COMPL. HEOSVIOY R (e (1)
13 401-42787 THREAD_TAKE_UP_ASM._3 XA 3 (1)
14 401-42790 NEEDLE_BAR_CRANK_3 sHEosvo 3 (1)
15 401-42807 TAKE_UP_CRANK_ASM. 3 KOS (#8) 3 (1)
16 RE-0300000-K0 E-RING 3 EFLESDTH 3 )
17 RC-0470611-KP RETAINING RING 4.7 CHltEw 4. 7 1
18 ¥ 400-09860 WIPER THREAD CATCH SPRING A )\—4%%2(F1 1
19 $5-5060310-SP SCREW 3/32-56 L=2.8 FSZRALU 3/32-56 L=2. 8 2
20 #01  400-06725 NEEDLE PLATE ASM..M iR (F8) M 1
21 #02  400-06726 NEEDLE PLATE ASM. K R () K I
22 #01 MAZ-15801000 GUIDE $TUHA R (1)
23 # #02  MAZ-15601000 GUIDE STUHA R (1)
24 SS-1060210-TP SCREW 3/32-56 L=2.2 mnaye 3,/32-56 L=2. 2 (2)
25 400-06721 NEEDLE PLATE EALY (1)
26 % B2424-280-000 FIXING KNIFE BEEXX @)
27 $S-7090410-SP SCREW 9/64-40 L= 3.5 AFRL 9/64—-40 L=3. 5 (2)
28 B2417-280-000 THREAD CUTTER LEVER SHAFT U0 L) — @)
29 B2416-280-000 THREAD CUTTING LEVER RING HxIb LU= T (1)
30 B2415-280-0A0 THREAD CUTTER LEVER ASM., SMALL  t10 L/t— (JVER) @)
31 B2414-280-0A0 THREAD CUTTER LEVERASM., LARGE  &UIDL/\— (R)GH) M
32 SS-6110430-TP SCREW 11/64-40 L= 4.0 TR 11./64—-40 L=4 (1)
33 B2418-280-000 MOVING KNIFE LINK XU (1)
34 WP-0450846-SP WASHER TRES (1)
35 SS-7110740-TP SCREW 11/64-40 L=7 HAFRL 11./64-40 L=7 (1)
36 #03  B2423-280-00A MOVING KNIFE WASHER A FAAEE A @)
37 #03  B2423-280-00B MOVING KNIFE WASHER B FAREE B (1)
38 #03  B2423-280-00C MOVING KNIFE WASHER C FIXZEE C (1)
39 #03  B2423-280-00D MOVING KNIFE WASHER D FIXZEE D (1)
40 #03  B2423-280-00E MOVING KNIFE WASHER E B A A EE (1)
41 # B2421-280-0A0 MOVING KNIFE ASM. ;A ({) (D
42 SD-0500091-TP HINGE SCREW D=5.0 H=0.9 Bl D=5 H=0. 9 (1)
43 SM-1040650-TP SCREW mas M4 L=6 4
44 SM-6030500-SN SCREW M3 L=5 TR M3 L=5b 1
45 400-06525 NEEDLE BAR THREAD GUIDE FHIEAREA 1
46 % MDP-170B1400 NEEDLE DPX17 #14 i DPX17 #14 T
47 141-03352 INNER HOOK PRESSER ASM., B hEHIB (BEE 1
48 ¥ 401-10846 SHUTTLE s 1
49 400-11949 CONNECTING ARM B EH)EGR B 1
50 SM-6061802-TP SCREW M6 L=18 TNATURIL 1
51 B1853-512-00E HOOK SHAFT WASHER T 1
52 B2619-372-000 STOP MOTION TRIPPING LEVER CAM SEERE OO 1
53 SD-0791276-TP SHOULDER SCREW Bl D=7. 94 H=12. 7 1
54 400-06937 WIPER CONNECTING PLATE B A J\—EfERB 1
55 400-33047 WIPER ASM. A )8— (#) 1
56 SD-0640216-TP SHOULDER SCREW BRC D=6. 35 H=2. 1 I
NOTE(;EER) #01...FOR LK-1903SS-301 LK—-—1903SS—-301H
#02...FOR LK-1903S5S-302 K—-—1903SS—-302H
#03....SELECTIVE PARTS BRI

ALL PARTS OTHER THAN THE ABOVE ARE SAME AS THOSE USED IN LK-1900SS

STANDARD MODEL

TELADSMRIE. LK —1900 SS &gl /fU T,

_80_



16. EXCLUSIVE PARTS FOR LK-1903SS-301,LK-1903SS-302(2)

LK-19038S-301,LK-1903SS-302 EMH5Ekm (2)

Y 5
I

Lo

\

r
7

-

\@\ 0

- 31



REF.NO NOTE PART NO DESCRIPTION @ % Qty
1 141-45106 CLOTH FEED PLATE MEDR 1
2 400-06935 CLOTH FEED PRESSER PLATE B MEODHFIRB 1
3 141-48407 VERTICAL FEED SHAFT SPRING HexD B 1
4 #01 141-45858 VERY SMALL CLAMP MECHANISM ASM. WINRY VHADFEHEE (S 1
5 #02 141-45650 MEDIUM CLAMP MECHANISM ASM. FRY VADEHRE (EE) 1
6 141-46104 PICK-UP INSTALLING BASE DEHEENE (1
7 141-46203 PICK-UP FOOT INSTALLING BASE DEHERTE (1)
8 141-46302 PICK-UP FOOT INSTALLING BASE YV DFEHEBTA (1)
9 B2552-372-000 BUTTON CLAMP SLIDE R VHA RE (1)

10 MAZ-15513000 BUTTON CLAMP JAW LEVER SPRING MY DEHEIFR (1)
(K MAZ-15514000 SUPPORT PLATE ZAEBUIR (D
12 MAZ-15515000 SLIDE BLOCK RN LE A (1
13 135-40901 STATIONING BLOCK SHAFT HERIBA LS4 (1)
14 141-46401 PRESSER PLATE DFEHERUTAIRAR (1
15 #02 141-49058 MIDDLE CLAMP JAW LEVER ASM. (RIGHT) R VEDEHE (H)(#EE) (1)
16 MAZ-15507000 SMALL CLAMP JAW LEVER ASM. (LEFT) IR VEDEHE (R) (1
17 MAZ-15509000 SPRING RIGHT MYV DERHERIFR (B) (1)
18 $S-7090410-SP SCREW 9/64-40 L=3.5 AFRL 9./64-40 L=3. 5 (1)
19 141-49009 PLATE L (RIGHT) REVDOFEHERL (B) (1
20 $S-2060310-SP SCREW 3/32-56 L=3 AMRL 3./32-56 L=3 (1)
21 #02 141-49157 MIDDLE CLAMP JAW LEVER ASM. (LEFT) PR VADEHE (B)ES) )
22 MAZ-15508000 SMALL CLAMP JAW LEVER (LEFT) IR VADEHE () (1)
23 MAZ-15510000 SPRING (LEFT) MY U DFEHERIFR () (D
24 $S-7090410-SP SCREW 9/64-40 L=3.5 AFRL 9./64-40 L=3. 5 (1)
25 141-49108 PLATE L (LEFT) RYVDOFEHERL () (D
26 SS-2060310-SP SCREW 3/32-56 L=3 AmMBAC 3,32-56 L=3 D)
27 #01 MAZ-158070BB EXTRA SMALL CLAMP LEVER ASM. (LEFT) VK&V DEHE (A)(ES) (1)
28 MAZ-158070AB EXTRA SMALL CLAMP LEVER ASM. (LEFT) f/\R&>VDEHE (B)(R) (1)
29 MAZ-15809000 SPRING (RIGHT) MYV DFEHERIER (F) (1)
30 $S-7090410-SP SCREW 9/64-40 L=3.5 AFRL 9./64-40 L=3. 5 (1)
31 #01 MAZ-158080BB EXTRA SMALL CLAMP LEVER ASM. (LEFT) f|Vha VOEHE (h)(EE (1)
32 MAZ-158080AB EXTRA SMALL CLAMP LEVER ASM. (LEFT) #/\R&VDEHE (F)(ER) (1)
33 MAZ-15810000 SPRING (LEFT) MYV DFERHERIFR () (1)
34 $S-7090410-SP SCREW 9/64-40 L=3.5 AFRL 9./64-40 L=3. 5 @D)
35 D3130-M1Y-C00 FINGER GUARD BH—R (1)
36 141-41402 INSTALLING SHAFT DEHEEBUTH (1)
37 B2548-372-000 SNAP FASTENER CLAMP STOP LEVER DEHEREL/IN— (1)
38 B2549-372-000 CLAMP SCREW A EEL/N\—1EHRl A (1)
39 B2553-372-000 NUT MYV HA RELEHRL B (1)
40 B2560-372-000 BUTTON CLAMP STOP PIN DEHEHELY (2)
41 SD-0640391-TP HINGE SCREW D=6.35 H=3.9 BRU D=6. 356 H=3. 9 )
42 SD-0550181-SP HINGE SCREW D=5.50 H=1.8 Bl D=5.5 H=1. 8 (1)
43 SD-0550301-SP HINGE SCREW D=5.5 H=3 Bl D=5. 5 H=3 (1)
44 $5-9621413-SP SCREW 3/16-32 L=13.5 AR 3/16-32 L=13. 5 (2)
45 $S-9110460-CP SCREW 11/64-40 L=4 RAERILh 11./64—-40 L=4 (2)
46 NS-6150310-SP NUT 15/64-28 NEFvE 15./64-28 D
47 RE-0700000-K0 E-RING 7 Efltsim 7 (2)
48 WP-0501016-SD WASHER 5X10.5X1 TEE 5X10. 5X1 (2)
49 D2548-232-D00 SNAP RING FOR CONNECTING ROD iR D BHLEAE IS ER @D)
50 #o1 MAZ-15502000 PRESSURE PLATE IR TR 1

51 #02 MAZ-15602000 PRESSURE PLATE A TR 1

52 $5-9110543-CP SCREW 11/64-40 L=5.3 ARV 11,/64-40 L=5. 3 1

53 WP-0501016-SD WASHER 5X10.5X1 TEE 5X10. 5X1 1

54 229-28808 NUT REEFF Y b 2

55 D2527-232-D00 SLEEVE WRFRZZINAT 1

56 141-46906 ADJUSTING SHAFT WA FFEEE I

57 138-12003 PRESSURE SPRING WX E1 1

58 138-11906 ACCEPT PLATE (UPPER) R (FR%HR (L) 1

59 SM-5040855-SN SCREW A~ RRAL 2

60 MAZ-15516000 MOVING PLATE X _EIFEER 1

61 SS-9151120-CP SCREW 15/64-28 L=11 ARV 15/764—28 L=11 2

62 WP-0612516-SD WASHER 6.1X15.2X2.5 TEE 6. 1X15. 2X2. 5 2

NOTE(;F:2) #01...FOR LK-1903S8S-301 LK—-—1903SS—-301H
#02...FOR LK-1903SS-302 LK—-—1903SS—-302H
ALL PARTS OTHER THAN THE ABOVE ARE SAME AS THOSE USED IN LK-1900SS

STANDARD MODEL

TRLSOBRE. LK —1900 SS {E@EiE /AU TY.

_82_



17. ACCESSORIE PARTS FOR LK-1900S SUBCLASSES

LK-1900S & 705X fEmEf&

24

_88_



REF.NO NOTE PART NO DESCRIPTION B % Qty
1 % MDP-170B1402 NEEDLE DPX17#14-2 # DPX17#14-2 1
2 401-89607 BUTTON_TRAY_ASM RS 25217 (#8) 1
3 400-33635 BUTTON TRAY BASE WY ZME 1
4 SM-6061202-TP SCREW M6 L=12 EJURILE M6 L=12 1
5 SK-3412001-SE WOOD SCREW D=4.1 L=20 FETIFEX 2
6 141-46757 BUTTON RISING BAR ASM. R ZHUE G I
7 WP-0370316-SD WASHER 3.7X8X0.3 TREE 3. 7X8X0. 3 (2)
8 $S-9090813-TP SCREW 9/64-40 L=8 ARk 9/64-40 L=8 (0
9 141-46807 INSTALLING BASE D URBEAT IR (D

10 5 141-46708 BUTTON RISING BAR NG ED U (1)
11 $5-6080340-SP SCREW 1/8-44 L=2.9 FRUC 1./8-44 L=2. 9 [@D)
12 #01 141-48852 SMALL CLAMP JAW LEVER ASM. (RIGHT) /JUREZ VADEHE (B)EEE 1

13 MAZ-15507000 SMALL CLAMP JAW LEVER ASM. (RIGHT) JJURZVEDZEHE (H) (D
14 % MAZ-15509000 SPRING (RIGHT) TV DEHERER (F) (1)
15 141-48803 PLATE K (RIGHT) T DEHERK (H) (1)
16 S$5-7090410-SP SCREW 9/64-40 L=35 AFRC 9,/64—-40 L=3. 5 [@D)
17 $S-2060310-SP SCREW 3/32-56 L=3 ML 3./32-56 L=3 ()
18 #01 141-48951 SMALL CLAMP JAW LEVER ASM. (LEFT) VR VADFEHE (h)@E& 1

19 MAZ-15508000 SMALL CLAMP JAW LEVER (LEFT) WIRSVADEHE () (1)
20 141-48902 PLATE K (LEFT) INY 2 DEHERK () (1)
21 S$5-7090410-SP SCREW 9/64-40 L=35 AFRLC 9,/64—-40 L=3. 5 [@D)
22 MAZ-15510000 SPRING (LEFT) N DFRFERIER () (1)
23 $S-2060310-SP SCREW 3/32-56 L=3 ML 3./32-56 L=3 @)
24 EA-9500B01-00 CABLE BAND ESCIAWAN 6

NOTE(;EEE) #01...FOR LK-1903SS8S-301 LK—-1903SSS—-301H

ALL PARTS OTHER THAN THE ABOVE ARE SAME AS THOSE USED IN LK-1900SS
STANDARD MODEL.
FEMADERIF. LK —1900 SS REHELFUTY,

_84_



18. OPTION COMPONENTS (1)

T3 VERk (1)

Lo
<
<
<

46

67~70

71 ~74

88

77

S

_85_



REF.NO NOTE PART NO DESCRIPTION @ & Qty

1 135-18659 WORK CLAMP FOOT ASM. miRAE () 1
2 135-48557 WORK CLAMP FOOT ASM. miRAE () 1
3 135-48151 CLOTH PRESSER FOOT ASM. miRAE () 1
4 135-42451 WORK CLAMP FOOT ASM. mRAE () 1
5 135-42964 PRESSER ASM. X (8 1
6 135-71955 WORK CLAMP FOOT ASM. HEAE () 1
7 135-18600 WORK CLAMP FOOT (RIGHT) MmEAE (F) (1
8 135-48102 WORK CLAMR FOOT (RIGHT) R (A) (1
9 135-48508 WORK CLAMP FOOT (RIGHT) WmERE (A) (1
10 135-42915 WORK CLAMP FOOT (RIGHT) XUPREA AR (H) 1)
EK] 135-42402 WORK CLAMP FOOT (RIGHT) HHAE () (D
12 135-71906 CLOTH PRESSER FOOT (RIGHT) wHAE (A) (1)
13 135-18709 WORK CLAMP FOOT (LEFT) mRZE () (D
14 135-48607 WORK CLAMP FOOT (LEFT) mRZE (F) (D
15 135-48201 WORK CLAMR FOOT (LEFT) mRZE (£) S
16 135-42501 WORK CLAMP FOOT (LEFT) mHAE (B (D
17 135-43012 WORK CLAMP FOOT (LEFT) AUPREA HEAE () (D
18 135-72003 CLOTH PRESSER FOOT (LEFT) mRAE () (
19 135-61360 WORK CLAMP FOOT ASM. miRAE () 1
20 135-61352 WORK CLAMP FOOT ASM. (RIGHT) mRAE () (h) (1)
21 13561303 CLOTH PRESSER FOOT (RIGHT) HRAE (A 0]
22 135-62509 PRESSER FOOT SLIDING PLATE (RIGHT) HABROWR (B) (1
23 $S-1110640-TP SCREW 11/64-40 L=5.5 mRt 11./64-40 L=5.5 (1)
24 135-61451 WORK CLAMP FOOT ASM. (LEFT) AR (W)(5) (1)
25 135-61402 CLOTH PRESSER FOOT (LEFT) WEE (K) 0
26 135-62608 PRESSER FOOT SLIDING PLATE (LEFT) HABRDMR () [§%)
27 $5-1110640-TP SCREW 11/64-40 L=5.5 miRl 11,/64-40 L=5.5 (1)
28 141-16107 FEED PLATE A TR TRA 1
29 141-16404 FEED PLATE D iRZ TRD 1
30 141-16305 FEED PLATE C R TARC 1
31 135-48003 FEED PLATE WA MR 1
32 135-54506 FEED PLATE TIRZ TR 1
33 141-16602 FEED PLATE F MR TRF 1
34 141-16206 FEED PLATE B MmIEZ TRB 1
35 141-16503 FEED PLATE E AIFEZTRE 1
36 141-16701 FEED PLATE G T TIRG 1
37 141-16800 FEED PLATE H WHEA TR H 1
38 141-16909 FEED PLATE | WA R | 1
39 135-54803 FEED PLATE X TR 1
40 141-20000 FINGER GUARD AR 1
a1 SM-8040302-TP SETSCREW EHRC I
42 141-35305 FINGER GUARD BA—R 1
43 SM-8040302-TP SETSCREW kb 1
44 135-33104 FINGER GUARD bi=vabd 1
45 135-48300 FINGER GUARD EA—K 1
46 135-73407 FINGER GUARD PEA— R 1
47 141-03253 INNER HOOK PRESSER ASM. A FERA (BEE 1
48 141-03352 INNER HOOK PRESSER ASM. B hEHIB (G 1
49 141-03659 SHUTTLE RACE RING ASM. C FERRC (EE 1
50 B1817-210-DAD SHUTTLE RACE RING ASM. D ERZD (EE 1
51 141-20109 FEED PLATE BLANK A WA RISV TA T
52 141-20208 FEED PLATE BLANK B MW TMRISUB 1
53 141-20505 FEED PLATE BLANK C MW TRI S0 C 1
54 141-20307 FEED PLATE BLANK D M| TARI S UD 1
55 141-20406 FEED PLATE BLANK E MR TRISVIE 1
56 400-21858 FEED PLATE D(GIZA/PLATING) WA TMRIZZ D 1
57 400-21859 FEED PLATE E(GIZA/NO PLATING) WA TRISVY E 1
58 400-21873 FEED PLATE D9-14 WmEA TR D9—-14 1
59 400-21876 FEED PLATE 12 WA 12 1
60 400-21879 FEED PLATE 10 MEZA TR 10 1
61 400-21882 FEED PLATE 14 AR 14 I
62 141-37707 CLOTH PRESSER LOWER PLATE A I TIR A 1
63 141-38002 CLOTH PRESSER LOWER PLATE B A TR B 1
64 400-21855 FEED PLATE A(NO GIZA/PLATING) HRATRISVY A 1
65 400-21856 FEED PLATE B(NO GIZA/NO PLATING) HRATRISVY B 1
66 400-21857 FEED PLATE C(NO GIZA/SUS) WA MRI oD C T
67 141-21800 CLOTH PRESSER BLANK LEFT(SURFACE) MBIV UK (IER) 1
68 141-22006 CLOTH PRESSER BLANK LEFT WMZ ISV Uk (IEHE) 1
69 400-21852 WORK CLAMP BLANK LEFT(PLATING) MBI SV IR (EH) 1
70 400-21854 WORK CLAMP BLANK LEFT(NO PLATING) WERT SV IR (EHE) 1
71 141-21701 CLOTH PRESSER BLANK RIGHT(SURFACE) TEA ISV TA (LEE) T
72 141-21909 CLOTH PRESSER BLANK RIGHT MBI SV oE (ER) 1
73 400-21851 WORK CLAMP BLANK RIGHT(PLATING) MWW ISV oA (MEE) 1
74 400-21853 WORK CLAMP BLANK RIGHT(NO PLATING) MBI SV oA (ER) 1
75 141-37608 WORK CLAMP FOOT A (LEFT) MEAEA (B) 1
76 141-37509 WORK CLAMP FOOT A (RIGHT) wmEAZEA (B I
77 141-37905 CLOTH PRESSER FOOT B (LEFT) miRZEB () 1
78 141-37806 CLOTH PRESSER FOOT B (RIGHT) MmEAEB () 1
79 400-21869 WORK CLAMP FOOT BLANK (RIGHT) WRAEIS VY () 1
80 400-21870 WORK CLAMP FOOT BLANK (LEFT) WRARIS VY (K) 1
81 400-21871 WORK CLAMP FOOT D9-14 (RIGHT) WRAE D9-14 (A) T
82 400-21874 WORK CLAMP FOOT 12 (RIGHT) mEAE 12 (A 1
83 400-21877 WORK CLAMP FOOT 10 (RIGHT) HBWZE 10 (A 1
84 400-21880 WORK CLAMP FOOT 14 (RIGHT) HEMZE 14 (B 1
85 400-21872 WORK CLAMP FOOT D9-14 (LEFT) MmEZE D9-14 (&) 1
86 400-21875 WORK CLAMP FOOT 12 (LEFT) mEAE 12 (B T
87 400-21878 WORK CLAMP FOOT 10 (LEFT) MmEE 10 (B) 1
88 400-21881 WORK CLAMP FOOT 14 (LEFT) MmEE 14 (B 1
89 141-21263 WORK CLAMP FOOT ASM. MEBBOM (1) 1
90 141-21255 WORK CLAMP FOOT ASM. (RIGHT) MEBBOR () (#) (1)
91 141-21354 WORK CLAMP FOOT ASM. (LEFT) A EEDR (F8) () (D
92 WS-0451040-KP SPRING WASHER 4.5X8.5X1 [FRfEE 4. 5X8. 5X1 (2)
93 $8-7110710-SP SCREW 11/64-40 L=7 AFRL 11/64-40 L=7 (2)
94 % B2426-280-000 NEEDLE HOLE GUIDE AR 1
95 # B2426-280-00B NEEDLE HOLE GUIDE B DA B CKEt) 1
9% * 141-09607 NEEDLE HOLE GUIDE HRAA R T
97 # D2426-282-C00 NEEDLE HOLE GUIDE XUPZPIE AL R 1
98 * D2426-MMC-K00 NEEDLE HOLE GUIDE FHANAA B 1

_36_



19. OPTION COMPONENTS (2) (FOR LK-1903S)
F 73 vE/k (2) (LK-1903S AH)

_87_



REF.NO NOTE PART NO DESCRIPTION B A Qty

1 % MAZ-15701000 GUIDE A 1
2 MAZ-15702000 PRESSURE PLATE AIZ TR 1
3 MAZ-157070BB LARGE CLAMP JAW LEVER ASM. (RIGHT) AR VADFEHE H)HE 1
4 MAZ-157070AB LARGE CLAMP JAW LEVER ASM. (RIGHT) AR&VEDEHE (H)ER) (1)
5 % MAZ-15709000 SPRING (RIGHT) N DEHERIENR (F) (1)
6 S$5-7090410-SP SCREW 9/64-40 L=35 AFRC 9,/64—-40 L=3. 5 [@D)
7 MAZ-157080BB LARGE CLAMP JAW LEVER ASM. (LEFT) KR VEADFEHE (K)HE 1
8 MAZ-157080AB LARGE CLAMP JAW LEVER ASM. (LEFT) XK VEADFEHE (K)ER) (1)
9 % MAZ-15710000 SPRING (LEFT) NV DEHERER () (1)

10 $S-7090410-SP SCREW 9/64-40 L=3.5 AFRL 9./64-40 L=3. 5 (1)

1 5% 141-49603 GUIDE TR T

_88_



20. OPTION COMPONENTS (3) (FOR LK-1903S SHANK BUTTON)
272 3aVERk (3) (LK-19038 Y+ IRY V)

_89_



REF.NO NOTE PART NO DESCRIPTION @ A& Qty
1 141-46054 PICK-UP DEVICE COMPL. VORI VEDEHEE (BE 1
2 SS-7110740-TP SCREW 11/64-40 L=7 AFRL 11/64-40 L=7 (2)
3 MAZ-16012000 LEVER SPRING HOOK MY IR )= ra# T (1)
4 MAZ-16013000 BUTTON SUPPORT LEVER SPRING Nz VNG el (1)
5 141-46203 PICK-UP FOOT INSTALLING BASE DEHEEUTE (1
6 141-46104 PICK-UP INSTALLING BASE DEHEBRTE @)
7 141-41402 INSTALLING SHAFT DFEHEBETEH (1)
8 RE-0700000-K0 E-RING 7 EfFlLEw 7 (2)
9 MAZ-15515000 SLIDE BLOCK BIRNBHLEAS (1)

10 141-46401 PRESSER PLATE DEHEIUTEIMA R (1)
(K| MAZ-16014000 BUTTON SUPPORT RELEASE LEVER MY A EF L) — @)
12 SS-7110740-TP SCREW 11/64-40 L=7 HAFRAL 11./64-40 L=7 @)
13 MAZ-16011000 BUTTON SUPPORT LEVER SHAFT NG 38R L)\ —d @)
14 SS-7110740-TP SCREW 11/64-40 L=7 AFRAL 11./64—-40 L=7 (1)
15 MAZ-16004000 BUTTON CLAMP BASE NS A RGE (1)
16 SS-6111052-TP SCREW NAaTURID ~ M
17 WP-0482086-SD WASHER 4.8X11.5X2 TR 4. 8X11. 5X2 (1)
18 MAZ-16005000 BUTTON CLAMP BASE MY U DEHEUTE (D
19 $S-7090510-SP SCREW 9/64-40 L=4.6 AFRL 9/64—-40 L=4. 6 (1)
20 CS-0640811-SP THRUST COLLAR D=6.35 W=8 ASANE D=6. 35 W=8 (1)
21 SS-8110410-TP SCREW 11/64-40 L=3.5 FHRC 11./64-40 L=3. 5 @)
22 MAZ-16010000 BUTTON SUPPORT LEVER MY MR L )— (1)
23 MAZ-160090A0 BUTTON SUPPORT RUBBER ASM. NS U|Z TN () (1)
24 MAZ-16009000 BUTTON SUPPORT RUBBER % R N (1)
25 B2406-372-000 SHANK BUTTON HOLDING CLAMP JX—=)UREY R (1)
26 SS-7110740-TP SCREW 11/64-40 L=7 AFRC 11.64-40 L=7 [@D)
27 MAZ-16002000 FEED PLATE mIPZ THRE (L
28 MAZ-1600300A FEED PLATE A MPZ TR A (1)
29 $S-6110480-SP SCREW 11/64-40 L=4.3 TR 11./64—-40 L=4. 3 (1)
30 $5-9111010-SP SCREW 11/64-40 L=9.5 AERILs 11/64—-40 L=9. (1)
31 WP-0482086-SD WASHER 4.8X11.5X2 FREE 4. 8X11. 6X2 @)
32 WP-0501016-SD WASHER 5X10.5X1 TR 5X10. 5X1 (2)
33 MAZ-15514000 SUPPORT PLATE SAERSAR (1)
34 135-40901 STATIONING BLOCK SHAFT RN LS4 (1)
35 D2548-232-D00 SNAP RING FOR CONNECTING ROD RN B LEAE LIE SR (1)
36 NS-6150310-SP NUT 15/64-28 ~EFvhk 15/64-28 @)
37 $S-9110460-CP SCREW 11/64-40 L=4 AERILE 11./64—-40 L=4 (2)
38 $5-9621413-SP SCREW 3/16-32 L=13.5 ARy 3/16—-32 L=13. (2)
39 MAZ-16022000 BUTTON CLAMP SUPPORT (FRONT) ReyVDEH @) (D
40 MAZ-16023000 BUTTON CLAMP SUPPORT (REAR) R DEH () (1)
41 D1401-M1Y-COA NEEDLE BAR HE (TA-1TH) T

42 MAZ-160170A0 WIPER ASM. JA)8— (#8) 1

43 138-10908 MOVING PLATE LINK A NS EFDUEERI > A 1

44 SS-6090612-TP SCREW 9/64-40 L=6 AJjURILE 9/64—-40 L=6 2

45 MAZ-16015000 BUTTON SUPPORT LINK MY VBABEEU D 1

46 SD-0640321-TP HINGE SCREW D=6.35 H=3.2 BRC D=6. 356 H=3. 2 T

47 Y MAZ-16021000 NEEDLE HOLE GUIDE EAAVAR SN 1

48 ¥ MTQ-300B1400 NEEDLE TQX3 #14 # TQX3 #14 1

49 141-48209 BUSHING EE OIS Twva 1

50 400-10103 CONNECTING LINK MY VR EEY >V 1

51 SL-6040892-TN BOLT EEFENATURID 2

_40_



21. LIST FOR INFORMATION OF CHANGE
EBEBEHRIADS

As to the place changed, refer to the corresponding Rev. No

When previous parts (Obsoleted part) and new parts (Added parts) are
not interchangeable with each other:

In this case, even obsoleted parts (D.) can be ordered with the
obsoleted part number, so select the parts with changed dates and
place your orders.

ZEEMME, F%Rev. No. RECEBILE N,
BaOEARNGWEEDS SR, HREhIRETH, CEXTEET,

No . 1729- .+« Rev. No.

xA:Added partstmf&/D:0Obsoleted partstBRBR/E:Erratumit

Rev.[PageRef. Parts No. Rev.[PageRef. Parts No

* No. ' No. & % * No. ' No. o %

E| 01 16 23/402-12285 Al 02 16 23|/402-13385

D| 01 22 31401-41488

D| 01 22 41401-46295 Al 02 22 41402-19399

D| 01 22 15/ 401-05465

E| 01 22 241SL-4040881-8C Al 02 22 24| SL-4041081-S8SC

D| 01 22 35|/ 401-45901 Al 02 22 35|1402-19391

E| 01 22 36|401-43988 Al 02 22 36|402-15305

D| 01 22 38, SL—-4030881—-SC

D| 01 22 41/ CM—-3001004-02

D| 01 22 46| 402-11133 Al 02 22 46|1402-11133

D| 01 22 48 401-43989

E| 01 22 49| 401-89853 Al 02 22 49| 402-09431

D| 01 22 50/ 401-52813 Al 02 22 50/ 402-19395

D| 01 24 1/ HN-0014900-00

D| 01 24 9| HA-0042500-00

D| 01 24 14/ M9017-580-0A0
Al 02 24 1]/ HN-0035600-00
Al 02 24 9 HN-0046100-00

D| 01 26 71401-42267 Al 02 26 7/402-11133

D| 01 26 9/401-45901 Al 02 26 9/402-19391

D| 01 26 101 401-46295 Al 02 26 101 402-19399

_4]_



NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
i 5 NO mE 5 NO o 5 NO mE 5 NO

A1230-500-00A 4 59 | D1401-M1Y-COA 40 41 | MAZ-15709000 38 5| SB-3080010-CB 8 40
A4078-009-000 8 12 | D1405-L7A-M00 4 68 | MAZ-15710000 38 9 | SB-3080010-CC 8 41
D2426-MMC-K00 36 98 | MAZ-15801000 30 22 | SB-3080010-CD 8 42

B1111-210-D00 28 18 | D2426-282-C00 36 97 | MAZ-158070AB 32 28 | SD-0500091-TP 12 38
B1129-210-000 2 41 | D2468-555-B00 10 43 | MAZ-158070BB 32 27 | SD-0500091-TP 30 42
B1144-210-000 4 60 | D2527-232-D00 32 55 | MAZ-158080AB 32 32 | SD-0550181-SP 32 42
B1414-232-00A 14 17 | D2548-232-D00 32 49 | MAZ-158080BB 32 31| SD-0550301-SP 32 43
B1414-232-00B 14 18 | D2548-232-D00 40 35 | MAZ-15809000 32 29 | SD-0600206-TP 6 35
B1414-232-000 14 16 | D3130-M1Y-C00 32 35 | MAZ-15810000 32 33 | SD-0640216-TP 6 45
B1806-210-D00 8 70 | D7133-555-B00 2 26 | MAZ-16002000 40 27 | SD-0640216-TP 30 56
B1815-210-000 8 43 | D8113-555-B00 20 17 | MAZ-1600300A 40 28 | SD-0640321-TP 40 46
B1817-210-DAD 36 50 | D8204-555-D00 20 33 | MAZ-16004000 40 15 | SD-0640391-TP 32 41
B1820-210-D00 8 20 MAZ-16005000 40 18 | SD-0700406-TP 6 23
B1821-210-D00 8 21| EA-9500B01-00 2 86 | MAZ-160090A0 40 23 | SD-0790606-TP 6 29
B1822-215-P00 8 22 | EA-9500B01-00 8 14 | MAZ-16009000 40 24 | SD-0791276-TP 30 53
B1828-210-DAA 8 69 | EA-9500B01-00 16 1| MAZ-16010000 40 22 | SD-0800327-TP 6 21
B1828-980-0BB 8 53 | EA-9500B01-00 16 14 | MAZ-16011000 40 13 | SD-0800327-TP 12 7
B1853-512-00E 30 51 | EA-9500B01-00 22 44 | MAZ-16012000 40 3| SD-1000406-TP 6 33
B2406-372-000 40 25 | EA-9500B01-00 34 24 | MAZ-16013000 40 4| SK-3311601-SE 20 34
B2414-280-0A0 12 19 | EA-9500B02-00 16 2| MAZ-16014000 40 11| SK-3311601-SE 28 21
B2414-280-0A0 30 31 | E8760-452-S00 22 41| MAZ-16015000 40 45 | SK-3382001-SE 24 2
B2415-280-0A0 12 31 MAZ-160170A0 40 42 | SK-3412001-SE 34 5
B2415-280-0A0 30 30 | GAF-01007000 4 18 | MAZ-16021000 40 47 | SK-3512001-SE 24 "
B2416-280-000 12 30 | GPF-060600A0 20 19 | MAZ-16022000 40 39 | SL-4031291-SC 6 19
B2416-280-000 30 29 | GPF-06080000 20 18 | MAZ-16023000 40 40 | SL-4031291-SC 14 34
B2417-280-000 12 21| GPK-570010B0 24 12 | MDP-170B1400 30 46 | SL-4040881-SC 22 23
B2417-280-000 30 28 MDP-170B1402 34 1| SL-4040881-SC 22 25
B2418-280-000 12 29 | HD-0005700-0A 6 18 | MDP-170B2100 4 69 | SL-4040881-SC 22 26
B2418-280-000 30 33 | HD-0005700-0A 14 33 | MDP-170B2102 28 33 | SL-4040881-SC 22 27
B2421-280-0A0 12 37 | HD-0022300-00 12 14 | MDP-500B1400 4 54 | SL-4040881-SC 22 28
B2421-280-0A0 30 41 | HD-0022300-00 14 27 | MDP-500B1402 28 26 | SL-4040881-SC 22 29
B2423-280-00A 12 33 | HF-0013050-P0 22 48 | MTQ-300B1400 40 48 | SL-4040881-SC 22 30
B2423-280-00A 30 36 | HF-0030002-00 22 49 | MTS-HJ100003 22 46 | SL-4040881-SC 22 31
B2423-280-00B 12 34 | HN-0014900-0A 24 5| M3004-511-00A 22 47 | SL-4040881-SC 22 37
B2423-280-00B 30 37 | HN-0024600-00 24 14 | M8002-430-000 22 34 | SL-4040881-SF 16 19
B2423-280-00C 12 32 | HN-0028400-00 24 4 | M9013-590-0A0 24 13 | SL-4040891-SC 8 5
B2423-280-00C 30 38 | HN-0035600-00 24 1 SL-4040891-SC 8 58
B2423-280-00D 12 35 | HN-0046100-00 24 9 [ NM-6030001-SB 10 10 | SL-4040891-SC 8 60
B2423-280-00D 30 39 | HX-0015000-0B 8 61 | NM-6040000-SN 2 36 | SL-4040891-SC 8 62
B2423-280-00E 12 36 | HX-0015000-0D 8 1| NM-6040001-SP 6 7 | SL-4041081-SC 22 24
B2423-280-00E 30 40 | HX-0015000-0G 16 17 | NM-6040001-SP 12 5| SL-4041091-SC 2 92
B2424-280-000 12 27 | HX-0015000-00 2 91 | NM-6050001-SE 18 18 | SL-4041281-SC 14 28
B2424-280-000 30 26 | HX-0015000-00 28 32 | NM-6050001-SE 18 20 | SL-4041281-SC 22 33
B2426-280-00B 36 95 | HX-0022200-0D 22 20 | NM-6050001-SE 18 24 | SL-4041291-SC 12 15
B2426-280-000 12 22 | HX-0029200-0A 22 21 | NM-6050001-SP 6 22 | SL-4042091-SC 22 32
B2426-280-000 36 94 | HX-0033900-0M 22 22 | NM-6050001-SP 12 8 | SL-6040892-TN 2 14
B2509-704-000 14 47 NM-6060001-CP 6 30 | SL-6040892-TN 40 51
B2545-280-000 10 20 | KX-0000002-60 22 19 | NM-6060001-SC 28 14 | SL-6052592-TN 4 47
B2548-372-000 32 37 | KX-0000003-20 22 18 | NM-6060001-SC 28 30 | SL-9082091-SE 20 13
B2549-280-000 14 42 | KX-0000003-80 16 4 | NM-6060003-SC 6 43 | SM-1030601-SP 4 8
B2549-372-000 32 38 NM-6080002-SC 22 50 | SM-1040650-TP 12 39
B2552-372-000 32 9 | MAO-11532000 24 8 | NM-6080721-SE 20 26 | SM-1040650-TP 14 26
B2553-372-000 32 39 | MAZ-15502000 32 50 | NM-6120001-SE 20 28 | SM-1040650-TP 30 43
B2560-372-000 32 40 | MAZ-15507000 32 16 | NS-6110310-SP 2 28 | SM-3030552-TN 2 19
B2619-372-000 30 52 | MAZ-15507000 34 13 | NS-6150310-SP 32 46 | SM-3061052-TP 14 74
B3114-232-000 10 29 | MAZ-15508000 32 22 | NS-6150310-SP 40 36 | SM-4021201-SC 16 13
B8101-210-AAB 20 6 | MAZ-15508000 34 19 SM-4030455-SP 8 29
B8105-210-AAA 20 7 | MAZ-15509000 32 17 | PS-0400142-KH 4 62 | SM-4030601-SN 2 44
B8108-555-0A0 20 27 | MAZ-15509000 34 14 SM-4030855-SN 2 30
B8153-771-000 20 16 | MAZ-15510000 32 23 | RC-0470611-KP 6 38 | SM-4040655-SP 14 30
B8202-205-000 28 20 | MAZ-15510000 34 22 | RC-0470611-KP 6 44 | SM-4040655-SP 28 6
B9121-012-000 28 19 | MAZ-15513000 32 10 | RC-0470611-KP 30 17 | SM-4040855-SP 6 12
B9121-220-0A0 28 25 | MAZ-15514000 32 11 | RC-0560711-KP 2 57 | SM-4040855-SP 6 47
MAZ-15514000 40 33 | RC-0740811-KP 10 11| SM-4040855-SP 12 17

CM-1001000-01 2 82 | MAZ-15515000 32 12 | RE-0300000-KO 4 34 | SM-4040855-SP 14 36
CM-3001000-01 22 39 | MAZ-15515000 40 9 | RE-0300000-KO 8 23 | SM-4040855-SP 16 18
CM-3002000-01 2 80 | MAZ-15516000 32 60 | RE-0300000-KO 30 16 | SM-4040855-SP 16 21
CM-3002000-02 2 43 | MAZ-15601000 30 23 | RE-0400000-KO 2 58 | SM-4040855-SP 28 7
CM-3004006-02 22 40 | MAZ-15602000 32 51 | RE-0400000-K0 10 23 | SM-4041055-SP 2 12
CM-6001001-01 22 42 | MAZ-15701000 38 1| RE-0500000-KP 10 14 | SM-4042055-SP 14 2
CM-6001001-01 24 6 | MAZ-15702000 38 2 | RE-0700000-KO 32 47 | SM-4042055-SP 14 65
CQ-2000000-00 8 30 | MAZ-157070AB 38 4 | RE-0700000-KO 40 8 | SM-4042555-SP 14 63
CQ-2000000-00 8 31| MAZ-157070BB 38 3 | RE-0800000-KO 4 17 | SM-4050855-SP 2 6
CS-0640811-SP 40 20 | MAZ-157080AB 38 8 SM-4050855-SP 16 15
CS-1000881-TP 10 18 | MAZ-157080BB 38 7 | SB-3080010-CA 8 39 | SM-4051405-SE 18 23

_42_




NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
e 5 NO e 5 NO e 5 NO mE 5 NO

SM-4061255-SP 2 4 | SM-8480652-TP 14 20 | WP-0450846-SP 12 23 | 135-62509 36 22
SM-4061255-SP 2 32 | SM-8480662-TP 14 4 | WP-0450846-SP 30 34 | 135-62608 36 26
SM-4061255-SP 2 34 | SM-9061203-SE 20 20 | WP-0482086-SD 10 17 | 135-71906 36 12
SM-5030501-SC 14 72 | SM-9082023-SE 20 23 | WP-0482086-SD 40 17 | 135-71955 36 6
SM-5040655-SN 2 67 | SS-1060210-TP 12 25 | WP-0482086-SD 40 31| 135-72003 36 18
SM-5040855-SN 2 2| S$S8-1060210-TP 30 24 | WP-0501016-SD 32 48 | 135-73407 36 46
SM-5040855-SN 2 84 | SS-1110640-TP 36 23 | WP-0501016-SD 32 53 | 137-05108 2 39
SM-5040855-SN 8 52 | SS-1110640-TP 36 27 | WP-0501016-SD 40 32 | 138-10908 40 43
SM-5040855-SN 32 59 | $S-2060310-SP 32 20 | WP-0531001-SC 18 22 | 138-11906 32 58
SM-6020460-TP 8 26 | SS-2060310-SP 32 26 | WP-0612516-SD 32 62 | 138-12003 32 57
SM-6020460-TP 8 44 | SS-2060310-SP 34 17 | WP-0621016-SD 14 70 | 138-12102 8 54
SM-6030500-SN 30 44 | SS-2060310-SP 34 23 | WP-0621016-SD 14 75 | 138-12102 28 28
SM-6040502-TP 8 3| SS-2110930-SP 14 56 | WP-0651646-SC 28 13 | 138-17754 20 14
SM-6040602-TP 10 5| S$S-5060310-SP 30 19 | WP-0651646-SC 28 31| 141-01208 28 22
SM-6040602-TP 10 7 | SS-6080340-SP 34 11| WP-0671016-SE 20 21| 141-03253 36 47
SM-6040650-TP 2 9| SS-6090612-TP 40 44 | WP-0820516-SP 4 24 | 141-03352 8 45
SM-6040650-TP 2 38 | SS-6090670-TP 4 53 | WP-0820516-SP 30 6 | 141-03352 30 47
SM-6040650-TP 2 40 | SS-6110430-TP 12 20 | WP-0852086-SC 22 51| 141-03352 36 48
SM-6040650-TP 6 4 | SS-6110430-TP 30 32 | WP-0871602-SE 20 24 | 141-03659 8 7
SM-6040650-TP 8 36 | SS-6110480-SP 40 29 | WP-1302501-SE 20 29 | 141-03659 36 49
SM-6040650-TP 8 63 | SS-6111052-TP 40 16 | WP-1612616-SE 18 15| 141-03907 8 27
SM-6040650-TP 14 23 | SS-6121212-TP 8 47 | WS-0451040-KP 36 92 | 141-04004 8 25
SM-6040650-TP 14 32 | SS-7090410-SP 12 28 | WS-0510002-KN 18 21| 141-04400 6 32
SM-6040650-TP 14 38 | SS-7090410-SP 30 27 | WS-0610002-KN 28 12 | 141-05407 14 53
SM-6040802-TN 2 89 | SS-7090410-SP 32 18 | WS-0621210-KR 20 22 | 141-09607 12 45
SM-6040802-TP 6 17 | SS-7090410-SP 32 24 | WS-0820002-KR 22 52 | 141-09607 36 96
SM-6040802-TP 10 2 | SS-7090410-SP 32 30 | WS-0861410-KR 20 25| 141-11504 14 31
SM-6040802-TP 12 13 | SS-7090410-SP 32 34 | WS-1253010-KN 20 30 | 141-11702 14 29
SM-6040802-TP 14 40 | SS-7090410-SP 34 16 141-15554 16 20
SM-6040860-TP 2 42 | S8S-7090410-SP 34 21| 101-08009 4 16 | 141-16107 14 73
SM-6041002-TP 10 47 | SS-7090410-SP 38 6 | 105-02300 2 46 | 141-16107 36 28
SM-6041050-TP 10 25| S8S-7090410-SP 38 10 | 111-55108 20 31| 141-16206 36 34
SM-6041150-TP 2 52 | 8S-7090510-SP 40 19 | 111-55207 20 32 | 141-16305 36 30
SM-6041150-TP 14 8 | SS-7110710-SP 36 93 | 111-58300 20 8 | 141-16404 36 29
SM-6051602-TP 6 2 | SS-7110740-TP 12 24 | 111-58409 20 9| 141-16503 36 35
SM-6060550-TP 4 13 | SS-7110740-TP 14 57 | 111-58516 20 12 | 141-16602 36 33
SM-6061202-TP 34 4| SS-7110740-TP 30 35| 111-58607 20 10 | 141-16701 36 36
SM-6061802-TP 6 25| SS-7110740-TP 40 2| 111-59001 20 15| 141-16800 36 37
SM-6061802-TP 6 28 | SS-7110740-TP 40 12 | 135-08700 2 16 | 141-16909 36 38
SM-6061802-TP 14 69 | SS-7110740-TP 40 14 | 135-09807 2 53 | 141-18053 20 2
SM-6061802-TP 30 50 | SS-7110740-TP 40 26 | 135-18501 14 54 | 141-18152 20 4
SM-6066002-TN 28 16 | SS-8080310-TP 14 60 | 135-18600 14 62 | 141-18251 20 5
SM-6066002-TN 28 29 | SS-8090670-SP 10 35| 135-18600 36 7 | 141-20000 36 40
SM-6083002-TN 28 9| SS-8110410-TP 40 21| 135-18659 36 1| 141-20109 36 51
SM-7030550-TP 4 35| SS-8150510-TP 14 44 | 135-18709 14 61| 141-20208 36 52
SM-8040302-TP 36 41| SS-9090813-TP 34 8| 135-18709 36 13 | 141-20307 36 54
SM-8040302-TP 36 43 | SS-9110460-CP 32 45 | 135-29607 8 34 | 141-20406 36 55
SM-8040310-SS 4 37 | SS-9110460-CP 40 37 | 135-33104 36 44 | 141-20505 36 53
SM-8040310-SS 4 45| SS-9110543-CP 32 52 | 135-40901 32 13 | 141-21255 36 90
SM-8040802-TP 2 76 | SS-9111010-SP 10 16 | 135-40901 40 34 | 141-21263 36 89
SM-8050402-TP 6 15| SS8-9111010-SP 40 30 | 135-42402 36 11| 141-21354 36 91
SM-8050502-TP 2 74 | SS-9151120-CP 32 61| 135-42451 36 4| 141-21701 36 71
SM-8050512-TP 14 49 | SS-9621413-SP 32 44 | 135-42501 36 16 | 141-21800 36 67
SM-8050592-TP 12 2| SS-9621413-SP 40 38 | 135-42915 36 10 | 141-21909 36 72
SM-80506A2-TP 4 27 | ST-9053511-SR 20 3| 135-42964 36 5| 141-22006 36 68
SM-80506A2-TP 4 43 135-43012 36 17 | 141-35305 36 42
SM-80506A2-TP 30 9 | TA-0750704-RO 2 48 | 135-48003 36 31| 141-36402 14 37
SM-8050602-TP 10 19 | TA-0850604-R0 2 49 | 135-48102 14 78 | 141-37509 36 76
SM-80606A2-TP 10 37 | TA-1050504-RO 2 50 | 135-48102 36 8 | 141-37608 36 75
SM-8060602-TP 14 10 | TA-1250406-R0 2 51| 135-48151 36 3| 141-37707 36 62
SM-8060612-TP 2 22 | TA-1550902-R0O 2 54 | 135-48201 14 79 | 141-37806 36 78
SM-80608A2-TP 4 57 | TA-2100904-RO 2 55| 135-48201 36 15 | 141-37905 36 7
SM-8060812-TP 4 15| TA-2100904-R0O 2 87 | 135-48300 14 59 | 141-38002 36 63
SM-8060812-TP 6 10 135-48300 36 45| 141-41402 32 36
SM-8060812-TP 8 17 | WP-0370316-SD 34 7 | 135-48508 36 9| 141-41402 40 7
SM-8060812-TP 12 10 | WP-0430800-SC 2 90 | 135-48557 36 2| 141-45106 32 1
SM-8060812-TP 14 13 | WP-0430800-SC 22 38 | 135-48607 36 14 | 141-45650 32 5
SM-8060812-TP 14 15| WP-0430800-SD 6 48 | 135-54506 36 32 | 141-45858 32 4
SM-8061010-TP 8 16 | WP-0450000-SD 10 48 | 135-54803 14 77 | 141-46054 40 1
SM-8061050-TP 8 68 | WP-0450801-SD 10 3| 135-54803 36 39 | 141-46104 32 6
SM-8480652-TP 4 5| WP-0450801-SD 28 8| 135-61303 36 21| 141-46104 40 6
SM-8480652-TP 4 9 | WP-0450801-SP 12 3| 135-61352 36 20 | 141-46203 32 7
SM-8480652-TP 4 10 | WP-0450801-SP 14 5| 135-61360 36 19 | 141-46203 40 5
SM-8480652-TP 8 49 | WP-0450801-SP 14 64 | 135-61402 36 25| 141-46302 32 8
SM-8480652-TP 8 50 | WP-0450826-SC 2 68 | 135-61451 36 24 | 141-46401 32 14

_48_




NUMERICAL INDEX OF PARTS

5|

PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
mE 5 NO o B NO mE 5 NO o 5 NO
141-46401 40 10 | 262-61701 2 61| 400-10504 10 39 | 400-96327 18 19
141-46708 34 10 | 265-00306 4 61| 400-10525 12 12 | 400-96354 18 1
141-46757 34 6 | 265-01304 10 22 | 400-10526 12 16 | 401-02261 2 45
141-46807 34 9| 265-01502 14 9 | 400-10536 14 7 | 401-03154 14 68
141-46906 32 56 | 265-01858 8 24 | 400-10570 14 71| 401-03155 14 67
141-48209 40 49 400-10571 2 35 | 401-04916 26 19
141-48407 32 3| 400-04254 6 5| 400-10574 4 50 | 401-10812 4 63
141-48803 34 15 | 400-05390 24 15 | 400-10575 8 13 | 401-10813 4 64
141-48852 34 12 | 400-05390 26 13 | 400-11511 8 48 | 401-10825 4 7
141-48902 34 20 | 400-05732 16 3| 400-11512 8 46 | 401-10827 8 59
141-48951 34 18 | 400-05734 16 12 | 400-11949 30 49 | 401-10841 4 25
141-49009 32 19 | 400-06323 28 15 | 400-12127 8 2| 401-10841 30 7
141-49058 32 15 | 400-06484 28 3| 400-13721 8 4| 401-10842 4 26
141-49108 32 25 | 400-06495 16 6 | 400-16194 28 27 | 401-10842 30 8
141-49157 32 21| 400-06495 26 21| 400-16195 28 11| 401-10844 28 17
141-49603 38 11 | 400-06496 16 7 | 400-17202 6 42 | 401-10846 8 66
170-07402 20 11 | 400-06497 16 9 | 400-21851 36 73 | 401-10846 30 48
400-06515 4 36 | 400-21852 36 69 | 401-10856 8 38

229-01409 2 81 | 400-06516 4 44 | 400-21853 36 74 | 401-11214 22 17
229-01805 2 47 | 400-06525 30 45 | 400-21854 36 70 | 401-11214 26 4
229-02506 2 11 | 400-06575 8 37 | 400-21855 36 64 | 401-12990 4 6
229-06408 4 52 | 400-06577 8 28 | 400-21856 36 65 | 401-12993 4 1"
229-06457 4 51| 400-06578 8 15 | 400-21857 36 66 | 401-12994 8 1"
229-20508 2 37 | 400-06661 6 8 | 400-21858 36 56 | 401-12995 8 72
229-21308 10 27 | 400-06665 6 20 | 400-21859 36 57 | 401-13427 24 10
229-21407 10 28 | 400-06666 6 14 | 400-21869 36 79 | 401-13427 26 1"
229-21506 2 25 | 400-06671 6 24 | 400-21870 36 80 | 401-14373 22 6
229-21506 10 31| 400-06678 6 46 | 400-21871 36 81| 401-14373 26 6
229-21506 10 40 | 400-06712 12 6 | 400-21872 36 85 | 401-14375 22 13
229-21605 10 33 | 400-06716 6 9 | 400-21873 36 58 | 401-14375 26 5
229-21803 10 30 | 400-06716 12 9 | 400-21874 36 82 | 401-14398 22 16
229-28808 10 42 | 400-06717 12 11 | 400-21875 36 86 | 401-15874 22 7
229-28808 32 54 | 400-06721 30 25| 400-21876 36 59 | 401-15876 22 9
229-32800 28 2 | 400-06725 30 20 | 400-21877 36 83 | 401-15877 22 10
229-33105 28 23 | 400-06726 30 21| 400-21878 36 87 | 401-15878 22 1"
229-33204 28 24 | 400-06736 14 11 | 400-21879 36 60 | 401-15879 22 12
229-45307 10 34 | 400-06737 14 24 | 400-21880 36 84 | 401-24986 4 58
229-45703 2 27 | 400-06738 14 46 | 400-21881 36 88 | 401-36292 4 39
235-17501 12 40 | 400-06739 14 25| 400-21882 36 61| 401-36293 4 41
235-17600 12 41| 400-06740 14 22 | 400-23371 24 16 | 401-37370 16 16
235-17709 12 42 | 400-06836 8 65 | 400-23371 26 12 | 401-37370 26 17
235-17808 12 43 | 400-06840 8 64 | 400-23831 6 11| 401-38137 4 46
236-30007 8 32 | 400-06935 32 2| 400-26818 4 14 | 401-38137 26 28
236-30007 8 33 | 400-06937 30 54 | 400-30939 4 12 | 401-39178 6 1
236-38109 16 8 | 400-08693 6 27 | 400-33047 30 55 | 401-39178 26 25
236-38208 16 10 | 400-09290 2 21| 400-33635 34 3| 401-41487 22 5
236-38406 16 11 | 400-09860 30 18 | 400-36110 28 10 | 401-41487 26 8
260-37200 28 5| 400-10103 40 50 | 400-39013 14 66 | 401-42677 2 18
262-04008 14 51| 400-10404 2 5| 400-40256 6 6 | 401-42678 4 1
262-04107 14 52 | 400-10405 2 13 | 400-40256 12 4| 401-42681 4 56
262-11904 2 33 | 400-10414 2 31| 400-42134 24 7 | 401-42685 4 2
262-18008 6 36 | 400-10417 4 3| 400-42897 14 19 | 401-42686 4 4
262-18602 10 41 | 400-10424 4 21| 400-48536 28 1| 401-42687 8 55
262-21101 2 17 | 400-10424 30 3 | 400-51987 28 4| 401-42688 8 56
262-21200 2 83 | 400-10425 4 22 | 400-83882 6 26 | 401-42689 4 19
262-22703 14 12 | 400-10425 30 4| 400-83883 14 76 | 401-42691 4 20
262-23305 14 14 | 400-10426 4 23 | 400-83884 14 48 | 401-42691 30 2
262-23503 14 21| 400-10426 30 5| 400-83885 14 45 | 401-42692 4 28
262-24105 14 55 | 400-10439 4 65 | 400-85784 18 2| 401-42693 4 31
262-24204 14 58 | 400-10440 4 66 | 400-85785 18 3| 401-42696 4 32
262-24808 14 43 | 400-10443 6 16 | 400-85786 18 4| 401-42697 4 30
262-26209 6 13 | 400-10450 6 31| 400-85787 18 5| 401-42697 30 12
262-60208 2 63 | 400-10451 6 37 | 400-85788 18 6 | 401-42701 4 29
262-60307 2 69 | 400-10455 6 39 | 400-85789 18 7 | 401-42701 30 1"
262-60505 2 73 | 400-10457 6 40 | 400-85790 18 8 | 401-42704 4 55
262-60604 2 75| 400-10458 6 41 | 400-85791 18 9 | 401-42705 4 48
262-60703 2 77 | 400-10460 6 34 | 400-85792 18 10 | 401-42706 4 49
262-60802 2 59 | 400-10464 8 6 | 400-85793 18 11| 401-42719 8 35
262-60901 2 64 | 400-10467 8 7 | 400-85794 18 12 | 401-42720 12 18
262-61008 2 65 | 400-10469 8 8 | 400-85795 18 13 | 401-42721 12 44
262-61107 2 66 | 400-10470 4 67 | 400-85796 18 16 | 401-42725 12 26
262-61206 2 72 | 400-10470 8 67 | 400-89366 8 19 | 401-42726 26 20
262-61305 2 70 | 400-10471 8 18 | 400-90058 4 38 | 401-42728 12 1
262-61503 2 78 | 400-10475 8 57 | 400-96325 18 14 | 401-42729 14 3
262-61602 2 60 | 400-10503 10 38 | 400-96326 18 17 | 401-42734 14 39

|
N
N
|




NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
e 5 NO e 5 NO e 5 NO mE 5 NO
401-42735 14 41| 402-17279 10 9
401-42747 16 5| 402-17357 10 21
401-42773 2 71| 402-18514 10 49
401-42785 30 1| 402-18819 10 44
401-42786 30 10 | 402-19391 22 35
401-42787 30 13| 402-19391 26 9
401-42790 30 14 | 402-19395 22 45
401-42806 4 33 | 402-19399 22 4
401-42807 30 15| 402-19399 26 10
401-42812 2 79 | 402-19866 10 50
401-43093 20 1
401-43990 22 8
401-44696 4 42
401-44697 4 40
401-46296 24 3
401-46296 26 14
401-50131 22 43
401-89591 2 3
401-89592 2 7
401-89593 2 8
401-89594 2 29
401-89595 2 15
401-89596 2 20
401-89597 2 10
401-89598 2 1
401-89599 2 56
401-89600 2 62
401-89607 34 2
401-89609 2 85
401-93892 2 88
401-93892 26 18
401-96321 8 51
402-09402 14 35
402-09403 14 6
402-09404 10 15
402-09407 10 13
402-09409 10 8
402-09413 10 12
402-09415 10 24
402-09416 10 36
402-09417 10 32
402-09418 10 26
402-09429 6 3
402-09429 8 9
402-09431 22 3
402-10742 2 23
402-11133 22 15
402-11133 26 7
402-11680 22 14
402-11680 26 3
402-11684 22 1
402-11684 26 1
402-11685 22 2
402-11685 26 2
402-11686 24 17
402-11686 26 26
402-11687 24 18
402-11687 26 27
402-13384 16 22
402-13384 26 15
402-13385 16 23
402-13385 26 16
402-13534 10 4
402-13534 26 22
402-13689 8 10
402-13744 14 1
402-13744 26 23
402-13745 14 50
402-13745 26 24
402-14524 2 24
402-15305 22 36
402-16548 10 1
402-16549 10 46
402-16987 10 45
402-16988 10 6

_45_



	COVER
	表紙

	HOW TO MAKE USE OF THIS PARTS LIST
	パーツリストご利用に際して

	CONTENTS
	目 次

	1. FRAME & MISCELLANEOUS COVER COMPONENTS
	頭部・外装関係

	2. MAIN SHAFT & NEEDLE BAR COMPONENTS
	上軸・針棒関係

	3. PRESSER LIFTER & WIPER COMPONENTS
	押え上げ・ワイパー関係

	4. SHUTTLE DRIVER SHAFT COMPONENTS
	下軸関係

	5. THREAD TENSION COMPONENTS
	糸調子関係

	6. THREAD TRIMMER MECHANISM COMPONENTS
	糸切り関係

	7. FEED MECHANISM COMPONENTS
	送り関係

	8. SENSOR COMPONENTS
	センサー関係

	9. THREAD STAND COMPONENTS
	糸立て装置関係

	10. TABLE STAND COMPONENTS (JT-K46)
	脚卓関係（ＪＴ－Ｋ４６）

	11. CONTROL BOX COMPONENTS
	電装ボックス関係

	12. OPERATION PANEL COMPONENTS
	操作パネル関係

	13. WIRING DIAGRAM
	電装配線図

	14. ACCESSORIE PARTS COMPONENTS
	付属品関係

	15. EXCLUSIVE PARTS FOR LK-1903SS-301,LK-1903SS-302(1)
	LK-1903SS-301,LK-1903SS-302専用部品（１）

	16. EXCLUSIVE PARTS FOR LK-1903SS-301,LK-1903SS-302(2)
	LK-1903SS-301,LK-1903SS-302専用部品（２）

	17. ACCESSORIE PARTS FOR LK-1900S SUBCLASSES
	LK-1900Sサブクラス　付属品関係

	18. OPTION COMPONENTS (1)
	オプション関係（１）

	19. OPTION COMPONENTS (2) (FOR LK-1903S)
	オプション関係（２）（ LK-1903S用)

	20. OPTION COMPONENTS (3) (FOR LK-1903S SHANK BUTTON)
	オプション関係（３）（LK-1903S　シャンクボタン用）

	21. LIST FOR INFORMATION OF CHANGE
	変更情報リスト
	NUMERICAL INDEX OF PARTS


	NUMERICAL INDEX OF PARTS
	索引




